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Relative Humidity : 41~42%
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SPORTON LAB.

FCC RF Test Report

Report No. : FR362717B

Radiated Spurious Emission Test Modes

Band Data
Mode Band Antenna Modulation Channel Frequency RU | Remark
(GHz) Rate
Mode 1 U-NII-1 5.15-5.25 1 802.11a 36 5180 6Mbps - -
Mode 2 U-NII-1 5.15-5.25 1 802.11a 44 5220 6Mbps - -
Mode 3 U-NII-1 5.15-5.25 1 802.11a 48 5240 6Mbps - -
Mode 4 U-NII-2A 5.25-5.35 1 802.11a 52 5280 6Mbps - -
Mode 5 U-NII-2A 5.25-5.35 1 802.11a 60 5300 6Mbps - -
Mode 6 U-NII-2A 5.25-5.35 1 802.11a 64 5320 6Mbps - -
Mode 7 U-NII-2C 5.47-5.725 1 802.11a 100 5500 6Mbps - -
Mode 8 U-NII-2C 5.47-5.725 1 802.11a 116 5580 6Mbps - -
Mode 9 U-NII-2C 5.47-5.725 1 802.11a 140 5700 6Mbps - -
Mode 10 U-NII-1 5.15-5.25 1 802.11n HT20 36 5180 MCSO - -
Mode 11 U-NII-1 5.15-5.25 1 802.11n HT20 44 5220 MCSO - -
Mode 12 U-NII-1 5.15-5.25 1 802.11n HT20 48 5240 MCSO - -
Mode 13 U-NII-2A 5.25-5.35 1 802.11n HT20 52 5260 MCSO - -
Mode 14 U-NII-2A 5.25-5.35 1 802.11n HT20 60 5300 MCSO - -
Mode 15 U-NII-2A 5.25-5.35 1 802.11n HT20 64 5320 MCSO - -
Mode 16 U-NII-2C 5.47-5.725 1 802.11n HT20 100 5500 MCSO - -
Mode 17 U-NII-2C 5.47-5.725 1 802.11n HT20 116 5580 MCSO0 - -
Mode 18 U-NII-2C 5.47-5.725 1 802.11n HT20 140 5700 MCSO0 - -
Mode 19 U-NII-1 5.15-5.25 1 802.11n HT40 38 5190 MCSO0 - -
Mode 20 U-NII-1 5.15-5.25 1 802.11n HT40 46 5230 MCSO0 - -
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FCC RF Test Report

Report No. : FR362717B

Radiated Spurious Emission Test Modes

Band Data
Mode Band Antenna Modulation Channel Frequency RU | Remark

(GHz) Rate
Mode 21 U-NII-2A 5.25-5.35 1 802.11n HT40 54 5270 MCSO0 - -
Mode 22 U-NII-2A 5.25-5.35 1 802.11n HT40 62 5310 MCSO0 - -
Mode 23 U-NII-2C 5.47-5.725 1 802.11n HT40 102 5510 MCSO0 - -
Mode 24 U-NII-2C 5.47-5.725 1 802.11n HT40 110 5550 MCSO0 - -
Mode 25 U-NII-2C 5.47-5.725 1 802.11n HT40 134 5670 MCSO0 - -
Mode 26 U-NII-3 5.725-5.85 1 802.11a 149 5745 6Mbps - -
Mode 27 U-NII-3 5.725-5.85 1 802.11a 157 5785 6Mbps - -
Mode 28 U-NII-3 5.725-5.85 1 802.11a 165 5825 6Mbps - -
Mode 29 U-NII-3 5.725-5.85 1 802.11n HT20 149 5745 MCSO0 - -
Mode 30 U-NII-3 5.725-5.85 1 802.11n HT20 157 5785 MCSO - -
Mode 31 U-NII-3 5.725-5.85 1 802.11n HT20 165 5825 MCSO - -
Mode 32 U-NII-3 5.725-5.85 1 802.11n HT40 151 5755 MCSO - -
Mode 33 U-NII-3 5.725-5.85 1 802.11n HT40 159 5795 MCSO - -
Mode 34 U-NII-3 5.725-5.85 1 802.11a 161 5805 6Mbps - -
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Summary of each worse mode

Freq. Level Limit Margin Peak
Mode | Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m)  (dBuV/m) (dB) Avg.
1 802.11a 36 5149.92 45.73 54.00 -8.27 H AVERAGE Pass Band Edge
1 802.11a 36 15540.00 50.89 54.00 -3.11 \% AVERAGE Pass Harmonic
2 802.11a 44 - - - - - - - Band Edge
2 802.11a 44 15660.00 50.06 54.00 -3.94 \Y AVERAGE Pass Harmonic
3 802.11a 48 - - - - - - - Band Edge
3 802.11a 48 15720.00 50.86 54.00 -3.14 \Y AVERAGE Pass Harmonic
4 802.11a 52 - - - - - - - Band Edge
4 802.11a 52 -15780.00 50.60 54.00- -3.40 V- AVERAGE - = Pass - Harmonic
5 802.11a 60 - - - - - - - Band Edge
5 802.11a 60 10600.01 49.94 54.00 -4.06 \% Average Pass Harmonic
6 802.11a 64 5351.64 49.64 54.00 -4.36 H AVERAGE Pass Band Edge
6 802.11a 64 10640.00 48.12 54.00 -5.88 \% AVERAGE Pass Harmonic
7 802.11a 100 5465.68 60.02 68.20 -8.18 H PEAK Pass Band Edge
7 802.11a 100 11000.00 48.25 54.00 -5.75 \% AVERAGE Pass Harmonic
8 802.11a 116 - - - - - - - Band Edge
8 802.11a 116 11160.00 50.11 54.00 -3.89 \% AVERAGE Pass Harmonic
9 802.11a 140 5729.00 60.22 68.20 -7.98 H PEAK Pass Band Edge
9 802.11a 140 11400.00 49.55 54.00 -4.45 \% AVERAGE Pass Harmonic
10 802.11n HT20 36 5149.40 47.90 54.00 -6.10 H AVERAGE Pass Band Edge
10 802.11n HT20 36 15540.00 48.53 54.00 -5.47 \% AVERAGE Pass Harmonic
11 802.11n HT20 44 - - - - - - - Band Edge
11 802.11n HT20 44 15660.00 50.46 54.00 -3.54 \% AVERAGE Pass Harmonic
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FCC RF Test Report

Report No. : FR362717B

Summary of each worse mode

Mode Modulation Ch. Freq. Level Limit Margin Pol. Peak Result Remark
(MHz) | (dBuV/m) | (dBuV/m) | (dB) Avg.
12 802.11n HT20 48 - - - - - - - Band Edge
12 802.11n HT20 48 15720.00 50.44 54.00 -3.56 V | AVERAGE Pass Harmonic
13 802.11n HT20 52 - - - - - - - Band Edge
13 802.11n HT20 52 15780.00 49.75 54.00 -4.25 \% AVERAGE Pass Harmonic
14 802.11n HT20 60 - - - - - - - Band Edge
14 802.11n HT20 60 15900.00 50.83 54.00 -3.17 \% AVERAGE Pass Harmonic
15 802.11n HT20 64 5350.38 48.88 54.00 -5.12 H AVERAGE Pass Band Edge
15 802.11n HT20 64 15960.00 46.13 54.00 -7.87 \% AVERAGE Pass Harmonic
16 802.11n HT20 100 5466.64 62.20 68.20 -6.00 \Y PEAK Pass Band Edge
16 802.11n HT20 100 11000.00 49.23 54.00 -4.77 \% AVERAGE Pass Harmonic
17 802.11n HT20 116 - - - - - - - Band Edge
17 802.11n HT20 116 11160.00 50.83 54.00 -3.17 \% AVERAGE Pass Harmonic
18 802.11n HT20 140 5728.04 68.20 68.20 -3.03 H PEAK Pass Band Edge
18 802.11n HT20 140 17100.00 65.07 68.20 -3.13 \% PEAK Pass Harmonic
19 802.11n HT40 38 5149.92 49.70 54.00 -4.30 H AVERAGE Pass Band Edge
19 802.11n HT40 38 15570.00 46.00 54.00 -8.00 \% AVERAGE Pass Harmonic
20 802.11n HT40 46 - - - - - - - Band Edge
20 802.11n HT40 46 15690.00 48.16 54.00 -5.84 \% AVERAGE Pass Harmonic
21 802.11n HT40 54 - - - - - - - Band Edge
21 802.11n HT40 54 15810.00 49.17 54.00 -4.83 \% AVERAGE Pass Harmonic
22 802.11n HT40 62 5351.20 50.81 54.00 -3.19 H AVERAGE Pass Band Edge
22 802.11n HT40 62 15930.00 43.66 54.00 -10.34 \% AVERAGE Pass Harmonic
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Summary of each worse mode

P Peak
Freq. Level Limit Margin
Mode Modulation Ch. (dBuV/ (dBuV/ Pol. Avg. Result Remark
(MHz) (dB)
m) m) Quasi-Peak

23 802.11n HT40 102 5469.68 65.02 68.20 -3.18 H PEAK Pass | Band Edge

11020.0 .
23 802.11n HT40 102 0 46.24 54.00 -7.76 \% AVERAGE Pass Harmonic
24 802.11n HT40 110 - - - - - - - Band Edge
24 802.11n HT40 110 11100.00 46.94 54.00 -7.06 \% AVERAGE Pass Harmonic
25 802.11n HT40 134 5730.68 64.46 68.20 -3.74 H PEAK Pass | Band Edge
25 802.11n HT40 134 170010'0 64.44 68.20 -3.76 H PEAK Pass Harmonic
18 802.11n HT20 140 76.56 36.09 40.00 -3.91 H Quasi-Peak Pass LF

Peak
Freq. Level Limit Margin
Mode = Modulation Ch. Pol. Avg. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB)
Quasi-Peak
26 802.11a 149 5606.00 50.40 68.20 -17.80 H PEAK Pass | Band Edge
26 802.11a 149 17235.00 64.74 68.20 -3.46 \% PEAK Pass Harmonic
27 802.11a 157 - - - - - - - Band Edge
27 802.11a 157 11570.00 50.76 54.00 -3.24 \% AVERAGE Pass Harmonic
28 802.11a 165 5928.80 51.10 68.20 -17.10 H PEAK Pass | Band Edge
28 802.11a 165 11650.00 50.65 54.00 -3.35 H AVERAGE Pass Harmonic
29 | 802.11nHT20 | 149 5620.00 50.54 68.20 -17.66 H PEAK Pass | Band Edge
29 | 802.11nHT20 | 149 17238.80 62.50 68.20 -5.70 \% Peak Pass Harmonic
30 802.11nHT20 | 157 - - - - - - - Band Edge
30 802.11n HT20 | 157 11570.00 50.35 54.00 -3.65 H AVERAGE Pass Harmonic
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31 802.11n HT20 | 165 5955.60 51.47 68.20 -16.73 PEAK Pass Band Edge
31 | 802.11nHT20 | 165 11650.00 50.89 54.00 -3.11 AVERAGE Pass Harmonic
32 802.11n HT40 | 151 5646.19 52.26 68.20 -15.94 PEAK Pass Band Edge
32 | 802.11nHT40 151 | 17265.20 58.76 68.20 -9.44 Peak Pass Harmonic
33 802.11n HT40 | 159 5632.40 50.41 68.20 -17.79 PEAK Pass Band Edge
33 | 802.11n HT40 | 159 11590.00 49.42 54.00 -4.58 AVERAGE Pass Harmonic

802.11a 161 5968.40 50.52 68.20 -17.68 PEAK Pass Band Edge
34

802.11a 161 17415.00 57.94 68.20 -10.26 PEAK Pass Harmonic
31 802.11n HT20 | 165 168.71 30.01 43.50 -13.49 Quasi-Peak Pass LF
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Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B3 813
A L1028 ] | LN 2A -2
50 ! 50
bbby wmmM Wwwwww/w
o | i
Peak
325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5148.% 55.23 74.00 -18.77 43.84 3420 9.79 3180 0.0 109 359 PEAK 1 5180.00 111,05 ----vv -=-em- 98.73 34.33 9.81 3162 0.00 108 359 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
50 50
U-N-A-M-2A-L-H0-2C1AVG)
48 1 448
Av
) 325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 549.92 45.73 S4.00 -B.27 33.54 3420 9.79 3180 @.00 109 359 AVERAGE 1 5160.00 102,54 ---eev -veeee 99.22 3433 9.81 3162 0.00 100 359 AVERAGE
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1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT 1
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B3 813
| U-Hl1-0-24--A-2) ] | NN 2A -2
50 W 50
1
P Tt it i ‘ T W il i b
Peak
325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B & & B B a iy MBWndwe B BY & & B B a g
1 5107.28 54.56 74.00 -19.44 4.3 4.0 9.76 3178 0.0 351 86 PEAK 1 5180.00 17,66 -----v -=--=- 95,34 3433 9.81 3162 0.0 BT 86 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
U-N-A-M-2A-U-S0-2C1AVG) L L NI 2A- -2V
48 448
Av
) 325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5180.32 43.49 54.00 -10.51 3132 3420 9.74 3L77 0.0 351 86 AVERAGE 1 5160.00 99.29 ----ev oomee- 86,97 34.33 9.81 3162 0.00 351 86 AVERAGE
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Pol. Horizontal Vertical
1.,"Ltwel(lllil‘ﬂrn) 1o LeVel (dBuVim)
1050 105,
900 90,
50 ’_ug‘umum T
S N 1 M N 11
W i DAL AT we— i
Lol WA i il )
45.0W 4 b “ bt 45‘“M . denhailihh Ligteg i el
Peak :
300 300
Avg 150 10
7000 9200, 1140, 13600 15800 16000 7000 920 11400, 13600 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m B dBW dB/m B B B m deg MHz dBuV/m dBuV/m  dB dBW dB/m B B B deg
1 10368.08 52.58 68.28 -15.62 61.89 37.46 14.13 6.9 0.00 --- Peak 1 10366.08 51.54 68.20 -16.66 60.85 37.46 14.13 60.%0 0.0 - --- PEAC
1 15549.00 53.80 74.08 -20.20 S5.56 40.28 17.52 59.56 .00 141 59 PEAK 1 15549.08 58.35 74.00 -15.65 6.11 40.28 17.52 59.56 .00 345 352 PEAK
3 15540.0@ 47.62 54.86 -6.98 46.75 40.28 17.52 59.56 @.80 101 59 AVERAGE 3 15540.06 50.89 54.80 -3.11 52.66 40.28 17.51 59.56 @.80 345 352 AVERAGE
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Pol. Horizontal Vertical
mL&veIld&J‘ﬂm} L“Lmunmnn)
1050 105,
900 90,
50 ’_ug‘umum 1 ’_II.@‘J.LIUA:UJI:ZC
S N 1 M N 11 M
Mo L vl M S ey
#5) skt Nt btk ottt 8 J e bl R
Pt el S il Y |J.“A”V & w ot AR g e 1T h
Peak -
300 300
Avg 150 10
7000 9200, 11400, 13600. 15800 16000 7000 9200 11400, 13600 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m B dBW dB/m B B B m deg MHz dBuV/m dBuV/m  dB dBW dB/m B B B deg
1 1044p.00 53.93 63.20 -14.17 63.07 37.58 1413 60.90 0.08 - --- Peak 1 1044908 51.62 68.20 -16.58 60.76 37.58 14.18 60.%9 @.08 - --- PEAC
1 15660.08 52.99 74.08 -21.18 54.26 40.46 17.58 59.40 0.0 12 16l PEAK 1 15666.08 56.93 74.00 -17.67 55.29 40.46 17.58 59.40 .00 11 226 PEAC
3 15660.0@ 45.21 54.86 -8.79 46.57 40.46 17.58 59.48 @.00 102 181 AVERAGE 3 15660.06 S0.66 54.80 -3.94 51.42 49.46 17.58 59.48 .00 101 226 AVERAGE
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Pol. Horizontal Vertical

1.,"Levelllllil‘ﬂrn) 1o LeVel (dBuVim)

1050 105,

900 90,

50 ’_ug‘uumm T

S N 1 M N

B w VNN U REZCATS) B 1

50 ) " el A | 5

al m"‘*va"vl [YWTE YD b i
Peak ' "

300 300
Avg 150 10

7000 9200, 11400, 13600. 15800 16000 7000 9200 11400, 13600 15800. 18000

Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m B dBW dB/m B B B m deg MHz dBuV/m dBuV/m B dBW dB/m B B B deg

1 10420.00 54.61 63.20 -13.59 63.63 37.66 1421 60.89 0.08 - --- Peak 1 1043608 57.90 68.20 -18.38 66.92 37.66 14.21 60.39 @.08 - --- PEAC

2 15726.08 51.38 74.88 -22.62 52.53 40.56 17.61 59.32 0.0 141 99 PEAC 1 1576.08 58.72 74.80 -15.28 59.87 40.56 17.61 59.32 .00 36 213 PEAC

3 15720.0@ 44.17 54.86 -9.83 45.32 40.56 17.61 59.32 @.80 101 99 AVERAGE 3 15720.06 S0.86 54.80 -3.14 5281 40.56 17.61 59.32 @.80 306 213 AVERAGE
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Pol. Horizontal Vertical
mL&v&I[ﬂ&Nﬁn} L“Lmunmnn)
1050 105,
900 90,
70 ’_ug‘uumm T ’_“.@‘J.LWA:ILIHC
S N 1 M N 11 M
M i} NN TR L T TN
it frih WM | i I deh brarld! *W‘ el .
40 ¥ 45“‘% Ml gy Mt & |
Peak
300 300
Avg 150 10
7000 9200, 11400, 13600 15800 16000 7000 9200 11400, 13600 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m B dBW dB/m B B B m deg MHz dBuV/m dBuV/m  dB dBW dB/m B B B deg
1 1050.00 54.00 63.20 -14.11 63.00 37.74 1424 60.89 0.08 - - Pesk 1 10526.08 54.70 68.20 -13.43 63.63 37.74 1424 60.39 0.0 - --- PEAC
2 15780.08 S1.64 74.88 -22.36 52.50 40.74 17.64 59.24 .00 161 167 PEAK 1 15730.08 53.03 74.00 -15.97 S8.89 40.74 17.64 S9.M4 .00 383 221 PEAC
3 15780.0@ 43.89 54.86 -10.11 44.75 40.74 17.64 59.24 0.0 101 167 AVERAGE 3 15780.06 S0.60 54.80 -3.48 51.40 40.74 17.64 59.24 .00 303 221 AVERAGE
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Pol. Horizontal Vertical
mLeveI{mMm] mLMI(ﬂENHn)
100 1050
90 90
750 ’_,UQ‘JL!HA;U.M 750 IA-U-N1-2ZA-UILC)
I - —L 1 M I - —L M
0 0 1
o P D PR i R i)
450 N bt A e 50 » PRI L il Msretimmnd
Peak 0 0
Avg 150 10
000 9200. 11400, 1 15800, 18000 000 9200, 11400 1 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read At (able Preamp Aux MPos TPos Linit Read At (able Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Renark
Mz dBul/m dBuV/m B dBwV dBfm A8 B B am  deg Pz dBuV/m dBuV/m 0B dBuV dB/m  dB A8 B m  deg
1 10600.61 56.15 74.80 -17.85 64.85 37.5 14.29 60.89 0.0 e 73 PEMK 1 10600.01 53.65 74.80 -15.95 66.75 37.90 14.29 60.89 0.0 273 191 Peak
1 l06e0.el 46.99 54.86 -7.01 55.69 37.% 14.29 60.89 0.0 18 73 AVERAGE 1 106e0.01 49.94 54.88 -4.06 58.64 37.99 14.29 68.89 0.0 273 191 Average
3 15900.68 51.52 74.80 -22.48 5).00 40.5% 17.78 59.08 0.6 léd 103 PEAK 3 15500.08 55.72 74.8@ -15.28 56.28 40.9 17.70 59.08 0.0 243 208 PEMK
4 1590.00 44.99 54.60 -9.01 45.48 40.9 17.76 59.89 .00 168 103 AVERAGE 4 1590.00 48.89 54.e0 -5.11 49.37 40.9 17.76 59.08 .00 243 208 AVERAGE
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Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 1134 1
45 95
B -HIA-U-H-28-UA-2C B
] | T UNEA-R-AUN-2C
650 1 50
L
T WWWWWWWWWWNWWMNW 484 W‘M‘
Peak
325 35
163 163
§il 5348, 5378, 5404, 53 340 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5350.24 6181 74.00 -12.19 49.32 3450 9.91 3192 0.0 108 124 PEX 1 5320.00 11128 ----vv -oeee- 98.73 34.56 9.9 3191 0.00 100 124 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
50 50
) U242 V)
s ‘ I
Av
) 325 35
163 163
§il 5348, 5378, 5404, 53 340 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 535164 49.64 54.00 -4.36 37.15 3450 9.91 3193 0.0 109 124 AVERAGE 1 5320.00 102,88 -----v -=---- 99,33 .56 9.99 3191 0.00 100 124 AVERAGE

Sporton International Inc. (Kunshan)
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Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B -HIA-U-H-28-UA-2C B
] | T UNE-R-AUN-2C
50 50
488 48 WWWM WW“WM“
Peak
325 35
163 163
§il 5348, 5378, 5404, 53 340 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5350.38 56.48 74.00 -17.60 43.91 34.50 9.91 3192 0.0 39 65 PEN 1 5320.00 107,77 --seev oomeee 95,22 .56 9.99 3191 0.0 339 65 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
50 50
U242 V) L L U322 AV
48 ! 448
Av
) 325 35
163 163
§il 5348, 5378, 5404, 53 340 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5350.52 45.87 S4.00 -B.13 33.38 34.50 9.91 3192 0.0 339 65 AVERAGE 1 5320.00 99.36 ----ev -onee- B6.81 34.56 9.99 3191 0.00 339 65 AVERAGE

Sporton International Inc. (Kunshan)
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SPORTON LAB.

Report No. : FR362717B

Pol. Horizontal Vertical
1HL&W}I«I&J\HIH) mLMI(dENHn)
100 1050
90 90
I ) - L1 M I ) - _ L1 M
i i 1
o S v p p—— D vy
£50 . " o P £0 , i e P
50 .. i 50 r
Peak 0 0
Avg 150 10
000 9200. 11400, 13600, 15800, 18000 000 9200, 11400 1 15800, 18000
Frequency (MHz) Frequency (WHz)
Linit OQver Read Ant Cable Preamp Auwx APos  TPos Linit OQver Read Ant Cable Preamp Auwx APos  TPos
Freq Llevel Line Limit Level Factor Loss Factor Factor Remark Freq Llevel Line Limit Level Factor Loss Factor Factor Renark
Mz dBul/m dBuV/m B dBwV dBfm A8 B B am  deg Pz dBuV/m dBuV/m 0B dBuV dB/m  dB A8 B m  deg
1 10640.00 53.86 74.60 -20.14 62.53 37.99 14.32 60.39 0.00 123 255 PEAK 1 10640.08 57.72 74.00 -16.28 66.39 37.99 14.37 60.89 @.00 275 194 PEAK
2 10640.00 45.21 54.00 -5.79 53.88 37.99 14.32 60.89 0.0 123 255 AVERAGE 2 10640.00 43.12 54.00 -5.88 56.79 37.9 14.31 6B.89 0.08 275 194 AVERAGE
3 15960.00 S0.43 74.60 -23.57 50.74 40.96 17.73 59.09 0.00 181 107 PEAK 3 15960.00 53.66 74.80 -20.34 53.97 40.96 17.73 59.80 @.00 322 220 PEAK
4 15060.00 42.11 54.00 -11.89 42.42 40.% 17.73 59.08 0.00 181 107 AVERAGE 4 15060.00 47.57 S4.00 -6.43 47.88 40.9 17.73 59.08 0.0 322 220 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C17 of C93
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7
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_CH100_5500MHz
ANT 1
Pol. Horizontal Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1134 1136 1
15 175
813 13
LR LN LN T T e iy TR PN
650 T
50
s, s w
Peak
15 s
163
163
8560 5362 5414, 5446, 5478, 5510 [
Frequency (MHz) 1000 1. . 4600, 5800, 7000
Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos N
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Over Read  Ant Cable Preamp  Aux APos  Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5459.92 55.11 74.00 -18.89 46,32 34.88 10.97 37.06 0.0 108 234 PEXK Wiz douW/m dBuv/m @B oBV B B A8 B om deg
1 5465.63 6B.02 68.20 -B.13 51.23 34.87 10.98 37.06 0.60 189 234 PEAK 1 5500.00 111,60 ----vv -=eme- 102,83 .80 1102 37.85 0.0 log 234 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
56 U-NI-U-N-ZA-U-M-ZCLAVG) L L 56 UNILA-U-NI-ZA-U-NI-2C1AVG)|
48 i 448 Lw\/
Av
) 325 35
163 163
U U
5350 532 414, §4. 518, 510 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5459.12 41.61 54.00 -12.39 32.82 34.88 10.97 37.06 @0.00 109 234 AVERAGE 1 5500.00 103,63 ----vv -=--m- 94.86 34.80 1102 37.65 0.00 100 234 AVERAGE
Note: The higher Signals which are no mark are within frequency band can be ignored.
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Mode Band Edge

U-NII-2C_5.47-5.725_802.11a_CH100_5500MHz

ANT 1
Pol. Vertical Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 1138 1
975 175
813 13
UGN LA T T L T L M LA
650 =
50
ot s W
Peak
15 s
163
163
8560 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos N
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Over Read  Ant Cable Preamp  Aux APos  Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 540200 49.01 74.00 -24.99 40.19 3499 10.89 37.06 .00 397 246 PEMK Wiz douW/m dBuv/m @B oBV B B A8 B om deg
1 5468.56 57.70 68.20 -10.50 43.91 34.86 10.98 37.05 0.68 397 246 PEAK 1 5500.00 119,62 ----nv wmeee- 101,85 34.80 1102 37.85 .80 397 246 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
50 50
56 U-NI-U-N-ZA-N-ZCLAVG) L ol 2AA-CTAVG)
48 1 448 \y_\_/_x'_d
Av
) 325 35
163 163
U U
5350 532 414, S4. 518, 510 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MedWa B B B B B B B a dy MG W B BN B B B B o dy
1 5459.76 40.18 54.00 -13.82 31.39 34.88 10.97 37.06 @.00 397 246 AVERAGE 1 5500.00 102,26 -----v -=--=- 93,49 34.50 1102 37.65 0.00 397 246 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C19 of C93
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2 11000.00 46.68 54.8 -7.32 55.00 35.00 14.55 60.38 .00
3 l6304.06@ 57.14 68.26 -11.86 56.65 41.48 17.98 58.89 @.00

257 127 AVERAGE
--- Peak

1 11008.08 43.25 54.80 -5.75 56.57 35.80 14.56 60.35 0.00
3 16304.06 64.27 68.20 -3.93 63.78 41.48 17.98 58.89 @.00

Pol. Horizontal Vertical
mLeveI(d&J‘ﬂm} L“Lml(ml‘lﬂn)
100 105,
904 90
50 ’_ug‘umum 1 ’_u.m‘iummzc
S ) 1 M A R 1 NI
1 1
P — R P —— R
v oIt | ot ot
450 i SRENT e e 454 fir
Peak
300 00
AV 150 140
7000 9200, 11400, 1 16800, 18000 7000 9200 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (Mkz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wdlm BN B W B & B & o g Wl BN G AW b & B & o g
1 1l6e6.08 58.81 74.88 -15.19 67.13 38.08 14.5 60.85 .00 257 127 PEAK 1 11606.08 58.70 74.80 -15.38 67.82 38.80 14.56 60.33 .00 378 266 PEAC

378 266 AVERAGE

--- Peak

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCU741R
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2 11160.60 47.50 34.80 -6.20 57.29 37.90
3 16744.9 59.76 68.20 -B.44 6l.69 4215

15,88 63.07 0.00
19.84 63.97 0.00

9 AVERAGE
--- Peak

Pol. Horizontal Vertical
" Level (dBuVim)
13 Level {dBuV/m)
1138
138
975
91.5
83 o
56 U-NIL-1-U-NIl-2A-U-NIl-2C L] 56 UM U N ZA TN
] IR R B _ I [ O M W B (RN 7 1 T I
1 d b 1
S R _ - 56 U-NILL-U-HI-24-UhNIL-2CEAVG) | ) Fau.n& JNI2A SNLZCAVG)|
[ ¥
. N e
Peak i
3
Avg " 3
7000 9200. 13600. 15800, 18000
7000 9200. 11400, 13600. 15800, 18000 Frequency (MHz)
equency (MHz)
Frequency (MHz)
Limit Over Read Ant (able Preamp  Aux APos  TPos
Limit Over Read Ant Cable Preamp  Aux  APos  TPos Freq Level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Limit Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBwV dB/m  dB 4B dB am dey
Wz GV/n BUV/m dB cBw dem 8 0 @ deg 1 1116088 59.81 74.80 -14.19 63.31 37.89 1588 63.27 0.08 181 29 PEAK
1 11160.89 58.97 74.80 -15.83 68.47 37,89 15.83 63.27 0.80 308 9 PEAK 2 1116@.88 58.11 54.88 -3.89 59.62 37.89 15.88 63.28 @.@@ 161 29 AVERAGE
0 3 1674168 57.33 68.20 -10.87 59.27 42.14 19.84 63.92 @.80  ---  --- Peak

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCU741R
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Pol. Horizontal Fundamental
1H|.M(dmlwml mLeveI{anWml
1138 W 1138 1
15 w’ﬂ 915
#3 L #3
M 56 U-NIA-U-NIL-2A-U-NL-2C ] L] i | G NI-A-NI-ZA LN
850 “'M 1 650
It WWMM«WM o o SN
Peak T WVW“WV bbb s
Y g
16 163
5685 510, i, 573, 5148, 5185 1000 0. 0. 4600, 5800, 1000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B B B B a dy MBWndwn B BY & & B & a g
1 5729.30 60.22 68.20 -7.98 50.67 35.36 1134 37.15 0.00 108 236 PEAK 1 5700.00 11114 --veev oomeee 10165 35,31 1138 37.12 0.00 100 236 PEAK
mLeveI{anWml
1138
1
915
8.3
650
L L 56 UNILA-U-NI-ZA-U-NI-2C1AVG)
it
e et T ]
Avg Blank u 1 e
NI
163
1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
MBWndwn B BY & B B & a g
1 5700.00 103,31 ----vv -onee- 93.82 /.31 1130 37.12 .00 108 236 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCU741R
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Pol. Vertical Fundamental
1HL&W&I(dl!ll\lﬂml mLeveI{leNhnl
138 1138 i
us c w3
B3 8.3
M MM 56 U-NIA-U-NIL2A-U-NIL-2C ] L] i | G NI-A-NI-ZA LN
850 ! 650
488 Y P 488 . dmwrf i
(1 e " AMM“NW ]
Peak st
Y g
16 163
5685 510, i, 573, 5148, 5185 1000 0. 0. 4600, 5800, 7000
Frequency (WHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B B B B a dy MBWndwn B BY & & B & a g
1 572530 53.88 68.20 -14.30 4435 %5.35 1133 3715 0.00 308 300 PEA 1 5700.00 106,28 -----v -=--=- 96.79 /.31 1130 37.12 o000 300 PEAK
mLeveI{leNhnl
1138
915 !
8.3
650
L L1 56 UNILL-U-NI-ZA-U-NI-2C1AVG)
it
Avg Blank ﬂwa e
35 e
163
1000 0. 0. 4600, 5800, 1000
Frequency (MHz)
Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
MBWndwn B BY & B B & a g
1 5700.00 9717 ---eev oomeee B7.68 35.31 1138 37.12 0.00 300 300 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCU741R
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Pol. Horizontal Vertical
1HL&V&I[II&J‘ﬂm] o Lewel (dBuV/m)
1138 138
915 915
i NIRRT B NIRRT
iy g N L LT Gl LI LT LT
[ S B SO UNIA-U-I-2A-U NRC(AVG)| N ~ _%U-N&ﬂMU-NﬁﬁM@
488 f TP v i y e i i o W
Peak i o ol e
35 !
Av
9 163 163
7000 9200, 11400, 13600. 15800 16000 7000 920 11400, 13600 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Wedunddn & BN Bn & B B o iy Ml & BN Bn & B B o i
1 11460.08 57.89 74,08 -16.91 65.87 38.18 16.85 63.01 .00 300 4 PEAK 1 11400.08 57.20 74.00 -16.80 65.98 38.18 16.85 63.61 .00 180 28 PEAC
2 11400.08 47.85 54.8 -6.15 56.63 38.18 16.85 63.01 .00 300 4 RVERAGE 1 1140008 46.51 54.80 -7.49 55.29 35.18 16.85 63.61 .00 180 28 AVERAGE
3 17894.70 6179 68.20 -6.41 63.63 42.20 20.06 64.15 0.00 -  --- Pesk 3 17098.00 65.09 68.20 -3.11 66.98 42.19 20.07 64.15 0.00 ---  --- Peak
Sporton International Inc. (Kunshan) Page Number : C24 of C93
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10
Mode Band Edge
U-NII-1_5.15-5.25_802.11n HT20_CH36_5180MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B3 813
N 56 U-NIA-U-NIL2A- N ] | 66 UL 2AULNL2C
il f : B0
48 448
Peak
325 35
163 163
sl 50, 5140, 80, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5M45.10 62.50 74.00 -11.42 54.29 34.74 10.65 37.18 0.00 108 184 PEAK 1 5180.00 111,64 ----ev -enee- 103,20 34.85 10.69 37.16 0.00 100 154 PEAK
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138
1
45 95
B3 813
650 50
50 ULNI1-0-M-ZA-U-HI-2CIAVG) L L 56 UNILL-U-NI-ZA-U-NI-2CRVG)
s L s
Av
) 325 35
163 163
sl 50, 5140, 80, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Axx APos TPos Linit Over Read Ant CaflePreamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5149.40 47.9% 54.00 -6.10 39.60 34.75 10.65 3718 0.00 109 184 AVERAGE 1 5160.00 162,96 -----v -=--=- 94,52 34.85 10.69 37.16 0.00 100 154 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C25 of C93
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Mode Band Edge
U-NII-1_5.15-5.25_802.11n HT20_CH36_5180MHz
ANT
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B3 813
N 56 U-NIL-U-N-2-H ] | | SGUHL-U-NI-28- N2
650 1 50
1
48 448 WWM
Peak
325 35
163 163
sl 50, 5140, 80, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5149.60 57.31 74.00 -16.69 49.01 34.75 10.65 37.18 0.0 308 279 PEAK 1 5180.00 106,19 ----vv -onem- 97.75 34.85 10.69 37.16 0.00 300 279 PEAK
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138
1
45 95
B3 813
50 50
56 ULNI-0-N-ZA-U-HI-2CIAVG) L o SGUNUN-ANI-ZCAVE)
48 1 448 L—_\,\—’
Av
g 125 325 W
163 163
sl 50, 5140, 80, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Axx APos TPos Linit Over Read Ant CaflePreamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5150.60 42.83 54.00 -11.17 34.53 3475 10.65 37.18 0.00 308 279 AVERAGE 1 5180.00 98.08 -----v ------ B9.64 34.85 10.69 37.16 0.00 300 279 AVERAGE

Sporton International Inc. (Kunshan)
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Pol. Horizontal Vertical
mL&v&I[ﬂ&Nﬁn} o Lewel (dBuV/m)
1138 138
915 915
i NIRRT B NIRRT
iy g N 1L T LT Gl LI 1 T
50 50 9
1 ~ _SGU-NI%;ﬂMU-NIZCIA\@ 1 ~ SO UNI-U-NI-2A-U NI-2C(AVE)|
m i " bl e ol AR p
Peak [ b
35 !
Av
9 163 163
7000 9200, 1140, 13600. 15800 16000 7000 9200 11400, 13600 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Wl & BN Bh & B B o iy Ml & BN Bn & B B o i
1 10366.08 46.29 68.28 -21.91 57.76 37.38 15.38 6415 0.8 - --- PEAK 1 10366.08 51.06 68.20 -17.14 62.53 37.38 15.38 64.15 0.0 - --- PEAC
1 15549.00 57.4 74.08 -16.76 60.00 40.83 10.88 62.76 0.0 119 14 PEAC 1 15549.08 59.30 74.00 -14.63 62.17 40.83 19.88 62.76 .00 3@ 328 PEAC
3 15540.00 45.95 54.60 -6.85 45.81 40.83 19.88 62.77 0.8 119 14 AVERAGE 3 15540.00 48.53 54.00 -5.47 51.40 40.82 19.7 62.76 0.0 300 328 AVERAGE
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Pol. Horizontal Vertical
1‘.““Levei[II&J‘ﬂm) o Lewel (dBuV/m)
1138 138
915 915
i NIRRT B NIRRT
iy g N 1L T LT Gl LI LT ]
1 ; ~ _E(Sll-NM2 J-NI-2A-UNI-2C(AVE)| 1 ~ SO UNIHAHU-NI-2A-U-NI-2C(AVG)
0 d ] b
b I MMM o x s “*
Peak T " o i
35 !
Av
9 163 163
7000 9200, 11400, 13600, 15800 16000 7000 9200 11400, 13600 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Wl & BN Bh & B B o iy Ml & BN Bn & B B o i
1 1044000 43.46 68,28 -19.74 59.75 37.42 15.36 64.07 0.0 - --- PEAK 1 1044008 47.36 68.20 -28.84 58.65 37.42 15.36 64.47 0.0 - --- PEAC
2 15660.08 58.50 74.88 -15.50 61.19 41.05 19.17 62.91 @0.00 180 306 PEAC 1 15666.08 61.99 74.60 -12.18 64.59 41.85 19.17 62.91 0.0 180 45 PEAC
3 15660.00 47.82 54.60 -6.98 49.71 41.05 19.16 62.92 .00 100 306 AVERAGE 3 15660.00 50.46 54.60 -3.54 5315 41.65 19.16 62.92 0.0 100 45 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C28 of C93
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Pol. Horizontal Vertical
1‘.u“uwei[II&J‘ﬂm) o Lewel (dBuV/m)
1138 138
915 915
i NIRRT B NIRRT
iy g N 1L T LT Gl LI 1 ]
1 ~ SO UNIA-NI-2A-U NI-2C(AVG)| AI-2CIAVG)|
444 i i i
Peak tthiod i
35 !
Av
9 163 163
7000 9200, 11400, 13600. 15800 16000 7000 9200 11400, 13600 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Wedunddn & BN Bn & B B o iy Ml & BN Bn & B B o i
1 10430.00 49.43 68.28 -18.77 60.62 37.44 1539 6482 0.0 - --- PEAK 1 1043608 53.00 68.20 -15.18 64.21 37.44 1539 64.82 0.0 - --- PEAC
1 15726.00 53.41 74.08 -20.50 S6.61 4117 19.21 6295 0.0 180 312 PEAK 1 15726.08 61.99 74.00 -12.01 64.59 4117 19.21 62.95 0.0 180 43 PEAC
3 15720.00 43.40 54.00 -10.60 46.81 41.16 19.21 62.95 0.0 100 312 AVERAGE 3 15720.00 S0.44 54.00 -3.56 53.04 4117 19.21 62.98 0.0 100 43 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C29 of C93
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Pol. Horizontal Vertical
1ML&V&I[II&J‘ﬂm] o Lewel (dBuV/m)
1138 138
915 915
i NIRRT B NIRRT
iy g N 1L T T Gl LI 1 ]
1 ~ SO UNIA-U-I-2A-U NI-2C(AVG)| 1 1 ~ SO UNIA-§-NI-2A-U NI-2C(AVE)|
4 1 y YT v A , L
i R B TIT L ERR e i =
Peak B Fb
35 !
Av
9 163 163
7000 9200, 1140, 13600, 15800 16000 7000 9200 11400, 13600 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Wedunddn & BN Bn & B B o iy Ml & BN Bn & B B o i
1 10526.08 47.69 68,28 -20.51 58.80 37.46 15.41 6395 0.8 - --- PEAK 1 10526.08 52.92 68.20 -15.28 64.83 37.46 15.41 63.95 0.0 3m@ 37 PEAC
2 15780.00 59.45 74.08 -14.55 61.97 41.28 19.15 63.85 .00 360 328 PEAK 1 15730.08 61.54 74.00 -12.46 64.06 4128 19.15 63.85 0.0 3@ 47 PEAC
3 15780.00 47.66 54.00 -6.34 50.15 41.28 19.15 63.85 0.8 360 328 AVERAGE 3 15780.00 49.75 54.60 -4.15 52.27 4128 19.15 63.05 0.0 300 47 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C30 of C93
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SPORTON LAB.

FCC RF Test Report

Report No. : FR362717B

Pol. Horizontal Vertical
1HL\‘!vel{lllm\ﬂrn) mL&vﬂI(ﬂMﬂn}
1138 1138
975 975
1K) NTTE 1K) NTTE
56 U-NI-1-U-N-2A-U-N1-2C 56 U-NI-A-U-N-2-U-N1-2C
UL 1] ] UL 11T i
50 1 5 50
— L - | R . SGUAL-UM2A DAL 2CIAVG) R ! )  5GUNLA-UML2A N 2C(AVG)|
“t R TS e ,,,,,MW “ o g iy
Peak T e e g m iy
ea s 5
Avg 163 163
000 9200. 11400 1 15800, 18000 000 9200, 11400 1 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Auwx APos  TPos Linit Qver Read Ant Cable Preamp Auwx APos  TPos
Freq Llevel Line Limit Level Factor Loss Factor Factor Remark Freq Llevel Line Limit Level Factor Loss Factor Factor Renark
Mz dBul/m dBuV/m B dBwV dBfm A8 B B am  deg Phz dBuV/m dBuV/m 0B dBuV dB/m  dB A8 B deg
1 lo600.6e 59.17 68.20 -9.03 70.89 37.58 15.47 63.89 0.0 185 293 PEMK 1 loGee.oe 55.66 68.20 -13.14 65.98 37.50 15.47 63.89 0.0 391 35 PEM
1 lo6eo.ee 49.67 54.86 -4.93 59.99 37.58 15.47 63.89 0.0 185 293 AVERAGE 1 loGeo.ee 45.71 54.88 -8.29 56.63 37.50 15.47 63.89 0.8@ 391 35 AVERAGE
3 15900.08 59.94 74.80 -14.86 61.29 4151 19.34 63.20 0.0 18d 308 PEAK 3 15%00.08 61.97 74.8@ -12.03 64.32 4151 19.34 63.00 0.0 a4 A4 PEN
4 1590.00 45.65 54.60 -5.95 50.39 4151 19.35 63.28 .00 108 308 AVERAGE 4 15%0.00 50.83 54.e0 -3.17 53.18 4151 19.34 63.28 .00 304 44 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C31 of C93
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15

Mode Band Edge

U-NII-2A_5.25-5.35_802.11n HT20_CH64_5320MHz

ANT
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B 56 ULNILA-U-N-2A-U-N-2C B
] | 6 NI A-2A N0
50 1 a0
48 448 Wpe i
Peak
325 35
163 163
U U
530 5348, 5378, 5404, 53 340 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5350.24 60.73 74.00 -13.27 52.01 34.95 10.84 37.07 0.0 109 180 PEAK 1 5320.00 118,02 ----vv -=--m- 10137 34,92 10.81 37.68 0.00 100 150 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
50 50
565 U-N-U-NL 2N ZC AV L L 56 U-NI-U-NI-2AU-N-2CTR
48 448
Av
) 325 35
163 163
U U
530 5348, 5378, 5404, 53 340 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 53538 43.88 54.00 -5.12 40.16 34.95 10.84 37.07 0.00 109 150 AVERAGE 1 5320.00 102,01 ----vv -=-om- 93,34 34.93 10.82 37.08 0.00 100 150 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCU741R
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saranas. FCC RF Test Report

Report No. : FR362717B
15
Mode Band Edge
U-NII-2A_5.25-5.35_802.11n HT20_CH64_5320MHz
ANT 1
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 134 1
45 95
B 56 ULNILA-U-N-2A-U-N-2C B
] | 1 G UM A-A N0
650 50
488 488 mewmw
Peak W
325 35
163 163
§il 5348, 5378, 5404, 53 340 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5350.62 61.85 74.00 -10.15 53.13 34.95 10.84 37.07 0.00 408 268 PEAK 1 5320.00 109,48 ----vv -onoe- 108,81 34.95 10.82 37.68 0.00 400 268 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
565 U-N-U-NL 2N ZC AV L L 56 UNILA-U-NI-ZA-U-NI-2CIAVE)
4 ] Ll
Av i e
) 325 35
163 163
§il 5348, 5378, 5404, 53 340 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5350.24 46.49 54.00 -7.60 37.68 34.95 10.84 37.07 0.00 400 268 AVERAGE 1 5320.00 10114 --veev oomeee 9247 34.93 10.82 37.68 0.00 400 268 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C33 of C93
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SPORTON LAB.

FCC RF Test Report

Report No. : FR362717B

Pol. Horizontal Vertical
1HLew;l{lll]]\"rn) 1HLtzml(lll]]‘ﬂm)
1138 1138
975 975
1K) NTTE 1K) NTTE
56 U-NI-1-U-N-2A-U-N1-2C 56 U-NI-A-U-N-2-U-N1-2C
UL L LT UL 1] I
N 1 _ ) BGU-H&-EI-MU-NHC{AVQ [ R _ ) BGU% I-24-U-NIL2C(AVG)|
44 PPN A aa 488 " m L, )
Peak WA AP v - "
325 325
Avg 163 103
000 9200. 11400, 1 15800, 18000 000 9200, 11400, 1 15800, 18000
Frequency (MHz) Frequency (WHz)
Linit Qver Read Ant Cable Preamp Auwx APos  TPos Linit Qver Read Ant Cable Preamp Auwx APos  TPos
Freq Llevel Line Limit Level Factor Loss Factor Factor Remark Freq Llevel Line Limit Level Factor Loss Factor Factor Renark

Mz dBul/m dBuV/m B dBwV dBfm A8 B B am  deg
1 10641.09 53.71 74.80 -20.29 6453 37.52 15.50 63.34 0.00 300 8 Peak
2 10641.00 44.67 54.00 -9.93 54.89 37.52 15.50 63.34 0.0 300 8 Average
3 15960.09 56.74 74.80 -17.26 59.89 41.62 19.39 63.27 0.0 103 59 PEAK
4 15960.08 45.22 54.80 -B.78 47.48 41.62 19.39 63.27 0.00 183 59 AVERAGE

Phz dBuV/m dBuV/m 0B dBuV dB/m  dB A8 B deg
1 10640.09 51.92 74.80 -22.88 6275 37.52 15.50 63.85 0.00 300 B PEAK
2 10640.00 42.58 54.80 -11.12 5371 37.52 15.50 63.85 0.0 300 B AVERAGE
3 15960.09 57.75 74.80 -16.25 60.01 41.62 19.39 63.27 @.08 239 162 PEAK
4 15960.00 46.13 S4.80 -7.87 48.38 41.63 19.39 63.27 .00 239 162 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCU741R
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saranas. FCC RF Test Report

Report No. : FR362717B

16
Mode Band Edge
U-NII-2C_5.47-5.725_802.11n HT20_CH100_5500MHz
ANT 1
Pol. Horizontal Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1134 103 !
975 175
813 13
] | G UNI-A-H-AUNI-2C
650 &1
488 19 | |
Peak W mewww
15 s
163
163
8560 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos N
freq level Line Linit Level Factor Loss Factor Factor Remark Unit Ouer fead Ant Cable Preasp Auc APos TPos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5459.44 52,75 74.00 2125 43.96 3488 10.97 37.06 0.0 108 233 PENK Wiz douW/m dBuv/m @B oBV B B A8 B om deg
1 5468.56 68.31 68.20 -7.89 51.52 34.86 10.98 37.05 0.68 18 233 PEAK 1 5500.00 112,39 - ooeeee 103,62 34.80 1102 37.85 .00 log 233 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
56 U-NI-U-N-ZAU-M-ZCLAVG) L L 56 UNILA-U-NI-ZA-U-NI-2C1AVG)|
48 1 448 LW
Av
) 325 35
163 163
U U
5350 532 414, 4. 518, 510 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5458.48 42.16 54.00 -11.B4 33.37 34.88 10.97 37.06 0.00 108 233 AVERAGE 1 5500.00 1035 -----v -=--=- 94.70 34.82 1103 37.65 0.00 100 233 AVERAGE
Note: The higher Signals which are no mark are within frequency band can be ignored.
Sporton International Inc. (Kunshan) Page Number : C35 of C93

TEL : +86-512-57900158
FCC ID : XMR2023FCU741R




saranas. FCC RF Test Report

Report No. : FR362717B

Mode Band Edge
U-NII-2C_5.47-5.725_802.11n HT20_CH100_5500MHz
ANT
Pol. Vertical Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
113§ 134 1
15 175
LN "3
56 YU 2A- N2 TUTI ML 16 UL 2A-LNL2C
650 —
a0
a8, s Ww
Peak W
128 0
163
163
8560 5362 5414, 546, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4500, 5800, 7000
Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos N
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Over Read  Ant Cable Preamp  Aux APos  Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5458.30 53.09 74.00 -20.91 44.30 3485 10.97 37.06 0.0 375 244 PEN Wiz douW/m dBuv/m @B oBV B B A8 B om deg
1 546664 £2.20 68.20 -5.00 53.41 34.87 10.98 37.06 0.80 375 244 PEAK 1 5500.00 119,26 ----vv -=-mm- 10146 34.82 1103 37.85 080 35 244 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
i3 LN
50 Al
56 U-NA-U-NI-2A-U-NI-2CIAVG) L L 56 U-A0-1-U-0-2A-U-NIL2CIAVE)
44 44
1
AVg L—‘W‘“W
125 125
163 163
U U
5350 1A 414, 5446, 418, il 1000 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 545992 40,23 54.00 -13.77 3144 3488 10.97 37.06 .80 375 244 AVERAGE

Wiz douV/m dBuv/m @B oBV B B A8 B om deg
1 5500.00 101,50 ----vv -oeee- 9276 3482 1103 37.65 0.0 375 244 RVERAGE

Note: The higher Signals which are no mark are within frequency band can be ignored.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCU741R
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Pol. Horizontal Vertical
1‘.1'4‘|L¢weilll&]‘ﬂm) o Lewel (dBuV/m)
1138 138
915 915
i NIRRT B NIRRT
iy g N 1L T LT A NN e I T
.U Y| i
_ L L ! _ SGUNLHINIRUAIONG) L BRI Eznu:luq.\vg
e PR IR (. AP T L
Peak ! o d
35 !
Av
9 163 163
7000 9200, 1140, 13600. 15800 16000 7000 920 11400, 13600 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Wedunddn & BN Bn & B B o iy Ml & BN Bn & B B o i
1 1109.78 55.99 74.00 -13.01 65.98 37.70 15.76 63.45 0.00 100 75 Peak 1 11006.08 60.50 74.80 -13.41 70.58 37.78 15.76 63.45 .00 284 352 PEAC
2 1166678 45.88 54.88 -8.12 55.87 37.78 1576 63.45 .08 100 75 Average 1 1100008 49.23 54.80 -4.77 S9.22 37.78 15.76 63.45 0.0 284 352 AVERAGE
3 16500.0@ 56.55 68.26 -11.65 56.59 41.99 19.69 63.72 .00 100 26 PEAK 3 16500.66 59.56 68.20 -8.64 61.59 42.88 19.78 63.73 .00 300 200 PEAK
Sporton International Inc. (Kunshan) Page Number : C37 of C93
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FCC RF Test Report

Report No. : FR362717B

Pol. Vertical
1 Lewel (dBuV/m)
138
915
B T
A1-L-ATL2A-0-41-2C
gy N e s B
R I _ I-2C(AVE)
ol
Peak
!
Avg .
7000 9200 11400, 13600 18000
Frequency (MHz)
Linit Over Read  Ant Cable Preamp

Freq level Line Limit Level Factor

1 11160.08 57.61 74.00 -16.99 66.51 37.89
2 11168.08 46.81 54.88 -7.19 56.31 37.89 15.88 63.27 0.08

Freq level Line

d o dB/m dB
-12.5 7L 3.8
<117 60.33 37.89 15.88 6.7
-9.20 60.93 42.15 19.84 63.92

1 11166.08 61.75 74.60
1 11166.08 50.83 54.60
3 16740.00 59.00 68.20

Limit Level Factor

Loss Factor Factor Remark

15.88 6.7 219 PEAK
219 AVERAGE

219 PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCU741R
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FCC RF Test Report

Report No. : FR362717B

Pol. Horizontal Fundamental
m[ﬂd(ﬂ&l\"lﬂ] mLeveI{leMml
134 WMWMM 134 i
14 k/ﬁ 915
" Wﬁ, W 3
fwm 4 56 -1 2A-UHI-2C ] L] i | S IA-U-I-2A- N2
654 ""“% 650
484 ’m' Jimlﬁlrm;l I"f”yﬂﬁ"r i 444 M""’M I o Wt I T
i A
Peak e et
18 SZEW’A{W
163 163
5685 5101, il 5T 5748, 5785 1000 0. 0. 400, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B B B B a dy MBWndwn B BY & & B & a g
1 5728.64 6517 68.20 -3.03 55.63 35.36 1133 37.15 .00 108 239 PEXK 1 5700.00 11118 ----vv -oeem- 101,69 35,31 1138 37.12 0.00 100 239 PEAK
mLeveI{leMml
1134
1
915
B3
650
L o 56 U-A0-1-U-H0-ZA-U-NIL2CIAVE)
LI
b =]
Avg Blank u PRIy
NPTV
163
1000 0. 0. 400, 5600. 000
Frequency (MHz)
Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
MBWndwn B BY & B B & a g
1 5700.00 103,08 -----v -=---- 9351 /.31 1130 37.12 .00 108 239 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C39 of C93
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Pol. Vertical Fundamental
1HL&W&I(dl!ll\lﬂml 1M|.M{dmwml
138 1138 1
T
15 /( 915
B3 8.3
M 56 U-NIA-U-NIL-2A-U-NL-2C ] L] i | G NI-A-N-ZAUNLC
850 1 650
" . T ik
Peak b
s o
16 163
5685 510, i, 573, 5148, 5185 1000 0. 0. 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B B B B a dy MBWndwn B BY & & B & a g
1 572540 6173 68.20 -6.47 52,28 35.35 1133 37.15 0.0 308 300 PEA 1 5700.00 107,79 ----vv -veee- 98,36 /.31 1130 37.12 o.00 300 300 PEAK
1M|.M{dmwml
1138
1
915
8.3
650
L L 56 UNILA-U-NI-ZA-U-NI-2C1AVG)
it
Avg Blank ] e T ot | e e
35 L
163
1000 0. 0. 4600, 5800, 1000
Frequency (MHz)
Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
MBWndwn B BY & B B & a g
1 5700.00 99.62 ----ev -veom- 913 /.31 1130 37.12 .00 308 300 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCU741R
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Report No. : FR362717B

18
Mode Harmonic
U-NII-2C_5.47-5.725_802.11n HT20_CH140_5700MHz
ANT 1
Pol. Horizontal Vertical
gL ) pgLeve )
1138 134
975 975
B U TRIATNLEE B UL TR N
A U 6 N
65.0 1 65.0
L O S UNLUNLZAU NG  SGUNH-UNL2AUNIECVG)
48 " R e 44
Peak
325 25
Av
g 163 16.3
7500 9200, 11400, 13600, 15800, 18000 7000 9200. 11400, 13600, 15800, 18000
Frequency (MHz) Fraquency (WHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mol B &8 B0 @ & B & o i MmN &8 BN @ & B & a g
1 1140009 53.14 7400 -15.3 6692 38.03 16.05 63.01 0.09 100 288 PEW L 1140000 59.65 74.00 -14.95 .85 3803 16.05 €3.01 0.09 268 24 PENC
7140000 43.59 54.80 S.4L 537 3.5 15.05 G381 0.09 100 185 AVERAGE 2 140000 49.45 5400 4.5 S04 3805 15.05 G361 0.09 268 214 AVERAGE
31710000 64.60 63.20 -3.60 66.49 42.19 20.07 G415 0.00 100 250 PEM 310000 65.07 63.20 -3.13 66.% 42.13 20.07 G415 .09 -~ PEA
Level (dBuVim)
mleve\(dﬂnwm} 1
1050
1080
900
900
U0 2A0AC
T80
0 LAEHARAA U [
u U | [ ] 600
: 1 UNIFEHZA N2 AVG)
i MR 50
Peak T : ] : WWWMWWWWWW
e T e L et
100
il 150
154
18000 240, 2680, 1o, 35600, 40000
Frequency (MHz)
14000 2400, 26410, . 3560, 40000
Frequency (NHz)
Note: Only the worst case has assessed 18G ~40GHz to test.
Sporton International Inc. (Kunshan) Page Number : C41 of C93
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SPORTON LAB.

FCC RF Test Report

Report No. : FR362717B

Pol. Horizontal Vertical
65.]
s FCC PART 15E
514 "7
371
W |l T JWM et
k f | MWWM P Lo L b
"%J bl g it (1
157
8
1.4
57
Peak .
200. 300. 400. 500. 600. 700. ) 300 500- 500- To0. 1000
Fi (MHz)
Avg Frequency (MHz) requency )
Over Limit ReadAntenna Cable Preamp A/Pos
Over Limit ReadAntenna Cable Preamp A/Pos Limit Level Factor Loss Factor Remark
Freq Level Limit Line Level Factor Loss Factor
- dB dBuV/m  dBuV  dB/m dB
MHz dBuV/m d8 dBuV/m dBuV  dB/m d8 d8
1 .80 40.00 55.59 13.83 1.23 32.65 Peak
1 36.99 -3.91 46.00 55.25 13.14 1.25 32.65 2 .91 46.00 54.48 13.83 1.23 32.65 260 QP
2 39.05 -4.45 43.50 54.58 15.38 1.98 32.73 3 .18 58 54.77 15.38 1.9@ 32.73 Peak
3 36.66 -9.34 46.00 49.27 18.37 2.18 33.08 4 .90 50.85 18.24 2.9 33.08 Peak
4 37.54 -8.46 46.00 44.24 23.43 3.14 33.27 5 -68 45.18 23.43  3.14 33.27 Peak
5 31.37 -14.63 46.00 33.62 27.19 4.00 33.44 6 -82 34.57 27.e7 4. 33.46 Peak
6 32.55 -21.45 54.00 28.92 30.44 4.66 31.47 7 -62 29.63 30.92 4.61 31.78 Peak
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saranas. FCC RF Test Report

Report No. : FR362717B

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11n HT40_CH38_5190MHz

ANT
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
B3 813
ot 50 UNIL-U-N-2A N2 ] | 66 M- NI 2AULNL2C
50 1 50
4B.BWWWW I
Peak
325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5149.76 66.68 74.00 -13.32 52.38 3475 10.65 37.18 0.00 107 181 PEAK 1 5190.00 107,14 ---eev oomeee 98.65 34.88 10.78 37.09 0.00 107 151 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
50 U-NI-1-N-2A-U-H0-2C1AVG) 56 U-AI-U-NI-ZU-M-CRVG )
—n‘ ——— — —— -
48 448
Av
) 325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5149.92 49.76 54.00 -4.30 41.40 3475 10.65 3718 0.00 107 181 AVERAGE 1 5190.00 99.32 ----ev ooeeee 99.83 34.88 10.78 37.09 0.00 107 151 AVERAGE

Note: The higher Signals which are no mark are within frequency band can be ignored.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCU741R
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Pol. Horizontal Fundamental
13 Level {dBuVim)
138,
WFW
813 T
5G U-NII-1-U-NI-2A-U-NIl-2C
85.0; )
al A L I 1
T b o oy o )
Peak Blank
32
1 ki
5190 5244, 5352, 5406. 5460
Frequency (MHz)
Limit Over Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark

MHz dBuv/m dBuv/m d8  dBuv  dB/m dB d8 de o deg
1 5458.11 49.12 74.@@ -24.88 4@.33 34.88 18.97 37.66 @.e0 187 181 PEAK

3 Level (dBuVim)

134
975 \
813

o |

&*n 5 U-NI-1-U-NI-2A-U-NI-2C(AVG)
ol
N
Av e N Blank
g

3
1 ki

590 544, 5208, 5352, 5406, 5460

Frequency (MHz)

Limit Quer Read  Ant Cable Preamp Auwx  APos  TRos
Freq Llevel Line Limit Level Factor  Loss Factor Factor Remark
Mz dBuv/m dBuv/m B BV dBfm B B B o deg
1 5423.80 39.62 54.80 -14.33 30.81 34.95 10.92 37.06 @.89 187 151 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C44 of C93
TEL : +86-512-57900158
FCC ID : XMR2023FCU741R



saranas. FCC RF Test Report

Report No. : FR362717B

19
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11n HT40_CH38_ 5190MHz
ANT 1
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
56 U-NIL-0-N-2A-U-N-2C ] | | SG U NI-ZA N0
50 50
1
48 448
Peak
325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5145.92 5473 74.00 -19.27 46.44 34.74 10.65 37.18 0.0 357 257 PEMK 1 5190.00 10117 ----ev -onee- 92,68 34.88 10.78 37.09 0.00 357 257 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 1
B3 813
50 50
50 U-NI-1-M-2A-U-K-2C1AVG) L L 56 UNILA-U-NI-ZA-U-NI-2CIRVG)
48 4 448
Av
) 325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark

6 dbul dBm B A8 B om deg

6 by e B B B o deg

154992 43.80 5400 -10.12 3558 W75 10.65 3710 .80 357 157 AVERAGE 1519000 9430 --eees oeee 15,93 M6 1078 .00 0.80 37 D57 AVERAGE
Note: The higher Signals which are no mark are within frequency band can be ignored.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR362717B

Pol. Vertical Fundamental
1H|.M(dmlwml
134
915 “l\w
iy l 56 -1 2A-UHI-2C
nal
654
T 1
1 I’qu '!”lhl ;mlmx b |yh ! ; '\.‘.:'l“lyu "WMF‘H' Wml o wT‘v‘w'va el
Peak Blank
18
163
5190 524, 5298 5352 5406 5450
Frequency (WHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
Wit B B B B B a dy
1 5423.81 48.79 74.00 -15.21 39.98 34.95 10.92 37.06 0.0 357 257 PEMK
1H|.M(dmlwml
134
14
81.3\
654 \
Lu 56 U-NI-U-N-24-U-NI1-2CAVG)
44
Avg Blank
18
163
5190 524, 5298 5352 5406 5450
Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
Wit B B B B B a dy
1 543173 39.02 54.00 -14.98 30.22 34.93 10.93 37.06 @.00 357 257 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCU741R
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Pol. Horizontal Vertical
mL&v&I[ﬂ&J‘ﬂm} o Lewel (dBuV/m)
1138 138
915 915
i NIRRT B NIRRT
iy g N 1L T LT Gl LI 1 T
1 ~  BGUNIA-UH2A M- 20(4VG)| 1 ~ _SGIJ-NLI-_ﬂIA-U-NHCb\VQ
T i Ll ] L
. A M L 7
Peak e TR
35 !
Av
9 163 163
7000 9200, 1140, 13600, 15800 16000 7000 920 11400, 13600 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Wedunddn & BN Bn & B B o iy Ml & BN Bn & B B o i
1 103%0.00 46.88 68.28 -21.32 58.31 37.39 15.31 6413 0.8 - --- PEAC 1 10330.08 44.60 68.20 -13.58 56.85 37.39 1531 6413 8.0 - --- PEAC
2 15578.08 54.73 74.88 -19.27 57.55 40.88 10.18 62.30 .00 363 333 PEAK 1 15576.08 54.63 74.80 -19.37 57.45 40.88 19.18 62.30 0.0 180 54 PEAC
3 15579.00 45.81 54.60 -8.19 45.63 40.88 19.10 62.88 0.8 363 333 AVERAGE 3 15579.00 46.00 54.60 -5.06 45.82 40.88 19.16 62.50 0.0 1@ 54 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C47 of C93
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Pol. Horizontal Vertical
mL&vei[ﬂ&J‘ﬂm} o Lewel (dBuV/m)
1138 138
915 915
i NIRRT B NIRRT
iy g N 1L T LT Gl LI 1 ]
1 ~ G UNIAZENI-24.U-N0-2CIAVG)| 1 ~ SO UNIAU-I-2A-U NI-2C(AVE)|
ol 1 TRERr . ol A
W Asminitininggii i ningy v AR WWW&:" i
Peak Wt o
35 !
Av
9 163 163
7000 9200, 1140, 13600. 15800 16000 7000 9200 11400, 13600 15800 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Wedunddn & BN Bn & B B o iy Ml & BN Bn & B B o i
1 1046608 47.06 68.28 -21.14 58.30 37.43 15.37 6404 0.0 - --- PEAK 1 10466.08 45.27 68.20 -22.93 56.51 37.43 15.37 6484 0.0 - --- PEAC
1 15699.00 54.47 74.08 -19.53 57.11 4111 19.19 62.54 0.0 180 302 PEAK 1 15699.08 58.54 74.80 -15.46 6L.13 4111 19.19 62.94 0.0 316 47 PEAC
3 15699.00 44.50 54.00 -9.50 47.14 4111 19.19 62.94 0.0 100 302 AVERAGE 3 15699.00 45.16 54.60 -5.84 50.80 41.12 19.19 62.95 .80 316 47 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C48 of C93
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Pol. Horizontal Vertical
mL&v&I[ﬂ&Nﬁn} o Lewel (dBuV/m)
1138 138
915 915
i NIRRT B NIRRT
iy g N 1L T LT Gl LI 1T
1 ~  SOUNIA-NI-2A-U NI-2C(AVG) 1 ~ SO UNIA--NI-2A-U NI-2C(AVG)|
ol " Ly ol 4
Peak g i S
35 !
Av
9 163 163
7000 9200, 11400, 13600. 15800 16000 7000 9200 11400, 13600 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Wedunddn & BN Bn & B B o iy Ml & BN Bn & B B o i
1 10549.08 45.76 68.28 -22.44 56.82 37.47 15.43 6396 0.8 - --- PEAK 1 10549.08 44.68 68.20 -13.50 S5.74 37.47 15.43 6396 0.8 - --- PEAC
2 15810.00 55.60 74.08 -13.49 55.07 41.34 19.18 63.09 0.0 396 332 PEAK 1 15810.08 59.48 74.00 -14.50 6L.95 41.34 19.18 63.09 Q.00 384 37 PEAC
3 15810.00 45.34 54.60 -6.66 47.81 41.34 19.28 63.89 0.80 395 332 AVERAGE 3 15819.00 49.17 54.60 -4.83 S1.64 41.34 19.28 63.09 0.00 354 37 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C49 of C93
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saranas. FCC RF Test Report

Report No. : FR362717B

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11n HT40_CH62_5310MHz

ANT
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134 i
i1 i
i3 LN
56 U-H1.U-A1L-2A-UHI-2C ] ] [ 56 U-NI-1.U-NI-2A-U-NI-2C
50 a0
1
488 o o l1l |ﬁ i “W{‘W" 488 MM)PWW
Peak
125 125
163 163
sl i 164, 51%. 528, 5260 100 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5167.20 50.89 74.00 -13.11 4.77 34.62 10.61 37.11 @060 112 178 PEXK 1 5310.00 107,02 ----vv -=---- 98.39 34.91 10.80 37.68 0.00 112 178 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
i3 LN
50 ]
50 U--:U-N1L-24-U-NI-2CHAVG) L L 50 -N1-U-AT-2A--N-2C/A
44 44
! i
Avg
125 125
163 163
sl A 164, 51%. 528, 5260 100 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 514192 40.67 54.00 -13.33 32.39 3473 10.65 3718 0.00 112 175 AVERAGE 1 5310.00 98.93 ----ev -omee- 99,30 34.91 10.80 37.68 0.00 112 175 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCU741R
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Pol. Horizontal Fundamental

gl B

138

WWWWMMW \
: y NW«WJW%WWW

Peak Blank
32

56 U-NII1-U-NI-2A-U-NI-2C|

5300 5320, 5340, 5360. 5380 5400
Frequency (MHz)

Limit Over Read Ant Cable Preamp Aux APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m dB A8 B o deg
1 5350.80 69.70 74.08 -4.38 60.93 34.95 18.84 37.67 .0 112 178 PEAK

leml{dBllVﬂn)
1138
975
813 \
65.0 \
%M* 5G U-NII-1-U-NI-2A-U-II-2C(AVG)
oy .
M
Avg s Blank
16.3
5300 5320, 5340, 5360, 5380, 5400
Frequency (MHz)
Umit Over Read Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB dBuV dB/m A8 dB B om deg
1 535128 50.81 54.80 -3.19 42.09 34.95 10.84 37.67 0.60 112 178 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C51 of C93
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Report No. : FR362717B

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11n HT40_CH62_5310MHz

ANT
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
56 U-NIL-0-N-2A-U-N-2C ] | T 56 NI H-2AU-NI-2C
50 50
1
48 448 w
Peak W
325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5116.80 49.52 74.00 -24.48 4136 34.65 10.62 37.11 0.0 380 253 PEMK 1 5310.00 103,93 ----ev -eeee- 95,30 34.91 10.80 37.68 0.00 380 253 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
w5 w5 !
B3 813
650 50
50 U-NI-1L-M-2A-U-H0-2C1AVG) L L 56 U-NT-U-NI-2A-U-N-2CTR
48 ] 448
Av
) 325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5I48.16 39.9% 54.00 -14.10 3161 34.74 10.65 37.18 0.00 380 253 AVERAGE 1 5310.00 96.19 ----ev -oeee- B7.56 34.91 10.80 37.68 0.00 380 253 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCU741R
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Pol. Vertical Fundamental

o Level (Bulim)

56 U-NI-U-HI-2A-U-NI-2C)

a4 |
o FURN Y

Peak Blank
18

5300 5320, 5340, 5360, 5360, 5400
Frequency (MHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 535100 62.50 74.00 -11.19 54.18 3495 10.84 37.07 .00 388 253 PEMK

o Level (Bulim)

M, 56 U-NI-U-N-24-U-NI-2C AVG)

Avg s T e Blank

163

5300 5320, 5340, 5360, 5360, 5400
Frequency (MHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 5350.00 47.47 5400 -6.53 38,75 3495 10.84 37.07 .00 30 253 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C53 of C93
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Pol. Horizontal Vertical
el B gLl
1138 1138
75 a5
i NI " IR
— T L il _
i By N 1L T LT 50
a0 ) 55 UNLA D NL2A L NLECIATG)
L O B UNLUNLAL LAV w0 T el
9 f ] - - i T A PR
Peak WWM A by 1 15
325
Avg 183
163
7000 9200, 114wi I-I11 15800, 18000
e
i a0, 1, 13800, 15800, 18000 ey
Frequency (MHz)
Linit Qver Read Ant Cable Preamp Auwx APos  TPos
- Freq Llevel Line Limit Level Factor Loss Factor Factor Remark
Linit Over Read Ant Cable Preamp Aux APos TPos
freg level Line Limit Level Factor Loss Factor Factor Remark Wi e & G B B & @ a dg
- 1 1062008 510D 74.80 -23.00 6187 .51 15.49 63.87 0.0 10 22 PEAK
Mz diufm dBuv/m B BV dB/m B B A8 m deg 2 1062000 4192 54.00 -12.08 5079 .51 1549 63.87 0.00  1e0 22 AVERAGE
1 10620.00 49.28 74.00 -24.72 60.15 37.51 15.49 63.07 Q.00 305 360 PEAK 3 15030.08 S51.16 74.86 -22.84 53.46 4157 10.37 63.4 0.80 o0 43 PEMK
7 1062008 4114 54.00 -12.86 5201 37.51 15.49 G387 808 305 360 AVERAGE 4 15930.00 43.66 54.80 -10.34 45.95 4157 13.37 6103 0.00 180 43 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C54 of C93
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Report No. : FR362717B

23
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11n HT40_CH102_5510MHz
ANT 1
Pol. Horizontal Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 1138
1
15 175
813 13
] | | PG UN-A-N-ZAU-NI-2C
650 &1
ot s i
Peak
15 s
163
163
8560 5362 5414, 546, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos N
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Over Read  Ant Cable Preamp  Aux APos  Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 545.88 53.52 74.00 -20.48 44.73 3489 10.9% 37.06 0.00 108 48 PENK Wiz douW/m dBuv/m @B oBV B B A8 B om deg
7 5469.68 £9.82 68.20 -3.13 56.23 34.86 10.98 37.05 0.68 10 348 PEAK 1 5510.00 104,58 ---vv woeee- 95,74 3485 1104 37.85 0.0 loe 348 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
w5 w5 !
B3 813
650 50
56 U-NI-U-N-2AU-M-ZCLAVG) L L 56 UNLA-U-NI-ZA-U-NI-2C1AVG)
48 4 448
Av
) 325 35
163 163
U U
5350 532 414, S4. 518, 510 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5459.92 4455 54.00 -9.45 35.76 34.88 10.97 37.06 0.00 109 34 AVERAGE 1 5510.00 96.26 ----vv -=--m- B7.42 34.85 1104 37.65 0.00 100 345 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCU741R
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Pol. Horizontal Fundamental

o Level (Bulim)

56 U-HIH1-U-N-2A-U-AT-2C

e e e S T
Peak Blank

5665 5101, A 5133, 5749, 5765
Frequency (MHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1574892 50.31 68.20 -17.89 40.72 5.40 1137 3718 .00 108 348 PEMK

Sporton International Inc. (Kunshan) Page Number : C56 of C93
TEL : +86-512-57900158
FCC ID : XMR2023FCU741R
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23
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11n HT40_CH102_5510MHz
ANT 1
Pol. Vertical Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 1138
1
15 175
813 13
] | | G UNE--N-AUN-2C
650 &1
488 19
Peak
15 s
163
163
8560 5362 5414, 546, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos N
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Over Read  Ant Cable Preamp  Aux APos  Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 545576 5174 74.00 -10.26 42.95 3489 10.9% 37.06 0.0 34 243 PEN Wiz douW/m dBuv/m @B oBV B B A8 B om deg
1 S467.76 59.17 68.20 -9.03 56.38 34.86 10.98 37.05 0.6 334 243 PEAK 1 5510.00 104,49 --mee woeee 95.65 34.85 1104 37.85 0.0 34 243 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
w5 w5 !
B3 813
650 50
56 U-NI-U-N-ZAU-M-ZCLAVG) L L 56 UNILA-U-NI-ZA-U-NI-2C1AVG) |
48 1 448
Av
) 325 35
163 163
U U
5350 532 414, S4. 518, 510 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 5459.60 41,75 54.00 -12.25 32.96 34.88 10.97 37.06 .00 334 243 AVERAGE

Wiz douV/m dBuv/m @B oBV B B A8 B om deg
1 5510.00 96,24 ----vv woeee- B7.40 3485 1104 37.05 .00 334 243 RVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCU741R

Page Number : C57 of C93
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Pol. Vertical Fundamental

o Level (Bulim)

56 U-HIH1-U-N-2A-U-AT-2C

MWM rthend Aﬂ.ﬁa'u“‘%w,,; ", Al WHWWWWM\”W
Peak Blank

5665 5101, A 5133, 5749, 5765
Frequency (MHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
157384 49.59 68.20 -18.61 40.04 3537 1L3 3716 o0 33 243 pEMK

Sporton International Inc. (Kunshan) Page Number : C58 of C93
TEL : +86-512-57900158
FCC ID : XMR2023FCU741R
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Pol. Horizontal Vertical
1‘,wu}vei(IIl]J‘llm} 0 Leve! (4BuVim)
113§ 1134
w5 13
B3 SN TNATNIE * LA DA
ﬁnn_—uj_rﬂ_ ] 1 LT M GEN__U—I_ITI_J SRR N M
- 1
_ 4 4 _ G UAIA-AI-28-U-NIL2CHAVG)| [ S _  BGUNLA-LNI2430-WL-20(AVG)|
48 i (TN Liul-'l_d.:w- § » | dinias e L y‘ ,'u
Peak kg A 4 e e
35 31'
Avg .
163
000 200, 11400, 13600, 15800 18000
1000 9200, 11400, 13600, 16800, 18000 Frequency (MHz)
Frequency (NHz)
. Linit Over Read  Ant Cable Preamp Aux APos TPos
Usit Ower Read  Ant Cable Preamp  Aux APos Thos Freq level Line Linit Level Factor Loss Factor Factor Remark
Freq level Line Linit Level Factor Loss Factor Factor Remark -
- Mz dBuV/m dBuV/m 0B B B B OB dB o deg
Mz dBul/m dBuV/m B dBW dB/m B B B m deg 1 11626.08 56.47 74.80 -17.53 66.41 37.72 15.77 63.43 Q.08 307 189 PEAK
1 11620.00 5109 74.80 -20.91 6L.@3 37.72 15.77 63.43 0.00 100 257 PEAK 1 11620.00 46.24 54.80 -7.76 S6.18 37.72 15.77 6343 0.08 307 109 AVERAGE
7 11628.08 41.69 54.86 -12.31 SL.6L 37.73 15.78 63.43 0.8 160 257 AVERMGE 3 16538.10 54.93 68.20 -13.27 56.95 42.82 19.72 63.76 0.00 ---  --- Peak
Sporton International Inc. (Kunshan) Page Number : C59 of C93

TEL : +86-512-57900158
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Pol. Horizontal Vertical
1‘.““Levei[II&J‘ﬂm) o Lewel (dBuV/m)
1138 138
915 915
i NIRRT B NIRRT
iy g N 1L T LT Gl LI 1 T
L 1 ~ SO UNIA--NI-2A-9 NI-2C(AVG)| 1 ! ~ SO UNIH-U-NI-2A3) NI-2C(AVG)|
483! ore P ol - " n:'m +
proaT prireTm Lol e "
Peak ety e Vst Ui S
35 !
Av
9 163 163
7000 9200, 11400, 13600, 15800 16000 7000 920 11400, 13600 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Wl & BN Bh & B B o iy Ml & BN Bn & B B o i
1 1ll66.08 54.41 7408 -19.59 64.10 37.82 15.83 63.34 .00 348 350 PEAK 1 11106.08 57.55 74.80 -16.45 67.24 37.82 15.83 63.34 .00 180 65 PEAC
2 11168.08 45.15 54.08 -8.85 54.84 37.82 15.83 63.34 .00 348 359 AVERAGE 1 1110808 46.94 54.00 -7.86 56.63 37.82 15.83 63.34 .00 180 65 AVERAGE
3 16647.09 55.20 68.20 -13.09 57.17 42.09 19.78 63.84 0.00 -  --- Pesk 3 16645.98 57.26 68.20 -10.94 59.23 42.89 19.78 63.84 0.00 ---  --- Peak
Sporton International Inc. (Kunshan) Page Number : C60 of C93
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25

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11n HT40_CH134_5670MHz

ANT 1
Pol. Horizontal Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 138 ]
15 175
813 13
650 T
50
s 1 Z
B e e P A e 1
Peak W
15 s
163
163
8560 5362 5414, 546, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos N
freq level Line Linit Level Factor Loss Factor Factor Remark Unit Ouer fead Ant Cable Preasp Auc APos TPos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5306.48 49.20 74.00 -24.00 40.40 34.99 10.88 37.07 0.0 108 235 PEAK Wiz douW/m dBuv/m @B oBV B B A8 B om deg
1 S4p6.16 47.77 68.20 -20.43 3B.98 34.87 10.98 37.06 0.6 18 235 PEAK 1567000 111,22 ----vm =oee- 10178 35,27 1115 37.08 0.0 log 235 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
56 U-NI-U-N-ZAU-M-ZCLAVG) L ol 2AA-2CTAVG)
48 1 448
Av
) 325 35
163 163
U U
5350 532 414, §4. 518, 510 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5428.56 40.45 54.00 -13.55 31.64 34.94 10.93 37.06 0.00 109 235 AVERAGE 1 5670.00 102,45 ----vv -onee- 93.01 35.27 1125 37.68 0.00 100 235 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C61 of C93
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Pol. Horizontal Fundamental
m[ﬂd[mlwm]
138
QT.EW
TR
WWN , 56 U-N1-U-N-2A-H-2C
" LTV
488 i LT Y
Peak Blank
35
16
5685 5101, i, 573, 5148, 5185
Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
Wit B B B B B a dy
1 5730.68 64.46 68.20 -3.74 54.92 35.36 1134 37.16 0.0 108 235 PEMK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCU741R
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25

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11n HT40_CH134_5670MHz

ANT 1
Pol. Vertical Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 1138 1
15 175
813 13
650 T
50
1 2
At koA S g w
Peak M
15 s
163
163
8560 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos N
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Over Read  Ant Cable Preamp  Aux APos  Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5360.24 43.29 74.00 -15.71 39.55 34.96 10.85 37.07 0.0 34 24 PEXK Wiz douW/m dBuv/m @B oBV B B A8 B om deg
1 S4p6.16 47.01 68.20 -21.19 38.22 34.87 10.98 37.06 0.68 394 274 PEAK 1 5670.00 107,64 ---vv woeeev 9%.20 5,27 1L 37.08 0.0 394 274 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
56 U-NI-U-N-ZAU-M-ZCLAVG) L ol 2AA-CTAVG)
48 448
Avg P |
325 35
163 163
U U
5350 532 414, S4. 518, 510 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 542048 38.80 54.00 -15.20 29.95 34.96 10.92 37.06 @.00 394 274 AVERAGE 1 5670.00 98.72 ----ev -emee- 89.28 35.27 1125 37.68 0.00 394 274 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCU741R

Page Number : C63 of C93
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Pol. Vertical

Fundamental

o Level (Bulim)

130

1138

1750,

B3 \l

WY

it

Peak
18

Linit Over Read

5685 5101, i

Freq Level Line Linit Level Factor

Mz dBuV/m dBuv/m  dB dBwV  dB/m
1 579.80 6189 68.20 -6.31 52.35 5.3

Blank

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCU741R

Page Number

: C64 of C93




SPORTON LAB.

FCC RF Test Report

Report No. : FR362717B

Pol. Vertical
1HL&V&I(¢IMVHn)
138
975
56U AUNIE 813 56 UNITUNI2A NI 2
g e——u— IS _ L, T
UM ﬁmvg 1 LNAUN2CAVG)
488
n— .
Peak vt bt
325
Av
9 16.3
15800, 18000 7000 9200. . 1 15800. 18000
Frequency (MHz)
APos Limit Over Read Ant Cable Preamp TPos
Line Limit Level Factor Remark Freq Llevel Line Limit Level Factor Loss Factor Factor Remark
T MW dwin B B B B B B o der MHz dBuV/m dBuV/m  dB dBuV  dB/m  dB deg
{ 1305 %2 1o 53 1w moSec LIS 5268 s A s o hel
2 1134000 44,80 54.00 168 290 AVERAGE ) : . : : : : :
3 06 f4n 5a ek 3 17010.89 63.16 68.20 -5.04 65.81 42.28 20.89 64.13 --- Peak
Sporton International Inc. (Kunshan) Page Number : C65 of C93
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Pol. Horizontal Fundamental
gL (dBuvim) mLeweI{leNhnl
. / \ . 1
m N |
o j L \ 95 |
|
1
LL 55 U3 # I ]
i LA B L g Oy B
mur1 p .2 L T gk - i -
G LN R e e b el bt i
m Ww - WL b\.m.wwl A
3 o, Wl u
Peak - g
18
1 ki
163
5600 5680, 5760, 5040, 5920, 6000
Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos it . mfremency(llﬂz)m' o T
Freq Level Line Limit Level Factor Loss Factor Factor Remark
M B B B dwW dB/n 6 B & deg Unit Oer fead At Cable Preamp  Aux Afos TPos
1 5606.00 50.40 63.20 -17.80 4166 35.21 1116 37.03 .00 189 238 PEAK Freq Level Line Linit Level Factor Loss Factor Factor Remark
2 5650.40 49.76 68.50 -18.74 4.3 35.15 122 37.64 Q.00 189 230 PEAK
3OS 6355 LGGE 4713 B B IR N4 08 19 2 PEK WeBdn G B BH & 6 & & a g
4 S0.00 63.81110.00 4709 5429 .34 132 14 0.00 109 23 PEAK T L WA B0 L% T8 08 19 I3 B
mLeweI{leNhnl
1134
1
915
B3
650
L L 66 UAI-3{AvG)
44
Avg Blank ﬂfww ]
18 e e
bR
163
1000 0. 0. 400, 5600. 000
Frequency (MHz)
Linit Over Read Ant CaflePreamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
MBWndwn B BY & B B & a g
1 5745.00 105,26 ----vv -=nem- 95.69 3539 1136 37.18 .00 109 230 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C66 of C93
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Pol. Vertical Fundamental
" Level (dBuVim) mLeveI{d&lel
) \ ]
f 1138 t
m \\ 1
915
{ ) \ 915 |
I
kl
f’ BN 83 I
80 ‘ 1 J I U _L S LA
A
m 1 bl Jﬁ \M I J GM
Wi g Pl A A
5 - i hu“wl
w eyl
Peak ’WWW
. 35
163
5600 5680. 5760, 5840, 5920, 000
Frequency (MHz)
1000 20 0. 4600, 5800, 7000
Linit OQver Read Ant Cable Preamp Aux APos  TPos Frequency (MHz)
Freq Level Line Limit Level Factor Loss Factor Factor Remark
E— d_BuV/um_dBmTfn_dB_dB_dB_m_deg— L1r;|1t Gwer Read  Ant Cafle Preamp  Aux  APos TPos
1 SEILGD 5.1 R0 1799 065 W21 LD N3 R0D 6L 260 PEMK Freg Level Line Linit Level Factor  Loss Factor Factor Renark
15650.00 47.51 68.20 -20.69 3888 3505 1L .04 0.00 3% 260 PEAK -
357840 6105 11005 -43.49 5153 3.4 1L VM4 000 3 269 PEM Wiz douW/m dBuv/m @B oBV B B A8 B om deg
4 570.80 53.57 11038 5133 49.85 .34 1.3 M4 000 3 260 PEK 1 574500 109,57 -=eene <meee 999 B4 1LY 7.9 000 B 260 PEAK
mLeveI{d&lel
1138
1
915
1K}
65
L . 66 U-AI-S{AvG)
488
W T ]
Avg Blank u e e
b v
163
1000 200 0. 4600, 5800, 7000
Frequency (NHz)
Linit Over Read Ant CaflePreamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mok g & B B & @ B a g
1 574500 10985 - ooeee- 9128 3.3 1136 37.18 0.00 384 260 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C67 of C93
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Pol. Horizontal Vertical
1HL&W!I[ll&]‘ﬂm) o Lewel (dBuV/m)
1138 138
915 915
i NI B T
g g . 1L T Gl LU S I e
S R 1 B ) L SGUNMSAVG) 1 1 ~ S eUNAVG)
m .h L ol "1
Peak L _A-"-“J._ o ;‘AMW Wﬂw‘u‘rh T
35 !
Av
9 163 163
7000 9200, 1140, 13600. 15800 16000 7000 920 11400, 13600 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Wedunddn & BN Bn & B B o iy Ml & BN Bn & B B o i
1 1149.08 53.29 74.88 -20.71 6L.79 38.29 16.12 62.91 .00 187 289 PEAK 1 1149.08 55.08 74.00 -18.92 63.58 38.29 16.12 62.91 .00 3@ 281 PEAC
2 11499.00 43.30 54.08 -10.68 51.82 38.29 16.12 6291 .00 187 289 AVERAGE 1 11499.08 45.37 54.80 -B.63 5387 38.29 16.12 6291 @0.00 380 281 AVERAGE
3 17235.0@ 62.41 68.26 -5.79 64.37 4204 20.18 6415 6.8 - --- PEAK 3 17235.00 64.74 68.20 -3.46 66.70 42.64 20.18 6415 6.8 - --- PEAK
Sporton International Inc. (Kunshan) Page Number : C68 of C93
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Pol. Horizontal Vertical
1‘.““Levei[ll&]‘ﬂm) o Lewel (dBuV/m)
1138 138
915 915
i NI B T
NN RN oy Y I B L RN oy Y I B T
4 I 3 Y I ¥
1 ~ ) 1 SGUNﬂAVQ 1 ~ N %Uﬂﬂn\\@
m ol
Peak S SR aalin e e s g i aa
35 !
Av
9 163 163
7000 9200, 1140, 13600. 15800 16000 7000 920 11400, 13600 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Wedunddn & BN Bn & B B o iy Ml & BN Bn & B B o i
1 11576.08 61.33 74,88 -12.67 69.67 38.38 16.18 62.99 @.00 180 289 PEAK 1 11576.08 60.52 74.80 -13.18 69.16 38.38 16.18 62.90 .00 1@ 246 PEAC
2 11576.08 50.12 54.88 -3.88 55.46 38.38 16.18 6299 .00 180 289 AVERAGE 1 11576.08 50.76 54.80 -3.24 59.10 38.38 16.18 6299 .00 180 246 AVERAGE
3 OL73%5.40 6014 68.20 -B.06 6214 4191 .19 64.20 0.0 - --- Pesk 3 OL735.40 60.64 68.20 7.5 62.64 4191 0.9 64.20 0.08 - --- Peak
Sporton International Inc. (Kunshan) Page Number : C69 of C93
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Pol. Horizontal Fundamental
" Level (dBuVim) mLeveI{d&lel
! | 1
f 1134
m \\ i
915
AJ \ 915 f
|
kl
/ U3 # I ]
0 ; ST ML L s
488! 1 le“" | wwﬂ‘f'ﬂ Mm n‘uu"J*M ”u \r“fM YJ“ 4 "
m an ‘ud,[ 'w"A‘ "“'w Al
Peak * MWWMWW
ea 325
1 ki
163
5600 5680. 5760, 5840, 5920, 000
Frequency (MHz)
1000 . 3400, 4500, 5600, 00
Linit OQver Read Ant Cable Preamp Aux APos  TPos Frequency (MHz)
Freq Level Line Limit Level Factor Loss Factor Factor Remark
T weaiEwn @ &Y @h B & & o & Linit Over Read Ant CaflePreamp  Ax APos TPos
1 SESA 56.06 11136 450 4.0 W66 1L49 W3 000 10 235 PEM Freg Level Line Linit Level Factor  Loss Factor Factor Remark
1O559.00 56.48 109725124 46.63 WE 1150 133 0.0 13 235 PEM -
3OS0 4741 63352094 3737 /.80 ILSS WL 080 13 1S PEM Wiz douW/m dBuv/m @B oBV B B A8 B om deg
4 59880 SL1p 6520 -17.18 4196 .80 1LSS W31 B0 113 235 PEW L SE5.00 112,87 weeere =oeee WA B 104 730 08 13 135K
mLeveI{d&lel
1138
915
b1
650
L L 6 U-AI-S{AvG)
488
Avg Blank e W e
15 et
by
163
1000 . 3400, 4500. 5600, 00
Frequency (MHz)
Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mok g & B B & @ B a g
1 5825.00 103,53 ----em woeee- 9.7 %.59 1147 3730 0.0 113 235 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C70 of C93
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Pol. Vertical Fundamental
" Level (dBuVim) mLmI{d&Nhnl
! | T
f 1134
M \\ i
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J \ \ 915 f
|
kl
’(ﬂ U3 # I ]
0 Ly Wy T s i S I | T
., O I L "
Vi g s P b 4] g m’m
18 A N A WM
3! s
Peak qMMJW"”
. 35
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
1000 . 3400, 4500, 5600, 00
Linit OQver Read Ant Cable Preamp Aux APos  TPos Frequency (MHz)
Freq Level Line Limit Level Factor Loss Factor Factor Remark
T weaiEwn @ &Y @h B & & o & L1r;|1t Gwer Read  Ant Cafle Preamp  Aux  APos TPos
1 SSLE 4.0 1136 6.1 W42 W6 1LAD W 080 35 I PEA Freg Level Line Linit Level Factor  Loss Factor Factor Remark
1 SEAd0 48.91105.47 -56.56 39.81 B2 1LSL B 0.00 35 191 PEM -
3 OSO3.60 50.02 £9.23-19.20 39.98 /.80 1LSS ML .00 5 180 PEM Wiz douW/m dBuv/m @B oBV B B A8 B om deg
4 SIS.60 5917 6B.00 -18.03 48.89 35.80 1158 .30 .00 35 191 PEM 1 5825.00 106,95 -over weeeee 9709 3559 1L47 3730 080 95 290 PEKK
mLmI{d&Nhnl
1138
915
b1
650
L . 66 U-A-S{AvG)
488
- e
Avg Blank s . s
163
1000 . 3400, 4500, 5600, 00
Frequency (MHz)
Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mok g & B B & @ B a g
1 5825.00 98,63 ----vn -oeee- 88,87 35.59 1147 37.30 0.0 395 291 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C71 of C93
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Pol. Horizontal Vertical
1‘.““Levei[ll&]‘ﬂm) o Lewel (dBuV/m)
1138 138
915 915
i NI B T
g g . 1L T T G LI SR I e By
50 g 3 50
1 ~ ) L SGUN-3G 1 ~ S oUN-G)
m ol
: o " Tt
Peak WM " P NE
35 !
Av
9 163 163
7000 9200, 1140, 13600. 15800 16000 7000 920 11400, 13600 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Wl & BN Bh & B B o iy Ml & BN Bn & B B o i
1 11656.08 60.15 74,88 -13.85 65.34 38.48 16.23 62.99 .00 181 289 PEAK 1 11656.08 59.78 74.80 -14.22 67.97 38.48 16.23 62.90 .00 31 280 PEAC
2 11656.00 50.65 54.88 -3.35 55.04 38.48 16.13 6290 .00 181 289 AVERAGE 1 11650.00 49.68 54.80 -4.32 57.87 38.48 16.13 6290 .00 301  28A AVERAGE
3 147620 6011 68.20 -B.09 6217 478 .39 6433 0.08 - --- Pesk 3147713 6L5B 620 5.2 6463 4178 20.40 G413 008 - --- Peak
Sporton International Inc. (Kunshan) Page Number : C72 of C93

TEL : +86-512-57900158
FCC ID : XMR2023FCU741R



samran s, FCC RF Test Report Report No. : FR362717B

Pol. Horizontal Fundamental
" Level (dBuVim) mLmI{dMWml
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0 \ T L s
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u i L
32! e ey e
Peak et e
. 325
163
5600 5680. 5760, 5840, 5920, 000
Frequency (MHz)
1000 20 0. 4600, 5800, 7000
Linit OQver Read Ant Cable Preamp Aux APos  TPos Frequency (MHz)
Freq Level Line Limit Level Factor Loss Factor Factor Remark
E— d_BuV/um_dBmTfn_dB_dB_dB_m_deg— L1r;|1t Gwer Read  Ant Cafle Preamp  Aux  APos TPos
1St S50 65001765 LT .1 ILL W3 ROD 16 237 PEMK Freg Level Line Linit Level Factor  Loss Factor Factor Renark
15650.00 48.10 .20 -20.10 38.67 3.5 1.1 W04 0.0 183 137 PEMK -
3OS0 B33 IORTT 454 5423 B 1L V. 08 193 1T PEM Wiz douW/m dBuv/m @B oBV B B A8 B om deg
4 STB.60 TLTSINLIL-636 6302 B35 1L M5 a8 183 137 PEK 1 575,00 11162 -=eene =meee 12.04 340 1.3 .09 000 13 237 PEM
mLmI{dMWml
1138
1
915
1K}
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L L 66 UAI-3{AvG)
488
a..m--—-u_w““) ot ]
Avg Blank i IR e
b
163
1000 200 0. 4600, 5800, 7000
Frequency (MHz)
Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mok g & B B & @ B a g
1 574500 104,65 ---vv woeeev 95.08 35,39 1136 37.18 0.00 103 237 AVERAGE
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Pol. Vertical Fundamental
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Peak MNWWWW
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5600 5680. 5760, 5840, 5920, 000
Frequency (MHz)
1000 2200 0. 4600, 5800, 7000
Linit OQver Read Ant Cable Preamp Aux APos  TPos Frequency (MHz)
Freq Level Line Limit Level Factor Loss Factor Factor Remark
E— d_BuV/um_dBmTfn_dB_dB_dB_m_deg— L1r;|1t Gwer Read  Ant Cafle Preamp  Aux  APos TPos
1 SALE0 507 R0 1793 065 B4 LA M4 ROD 40 260 PEMK Freg Level Line Linit Level Factor  Loss Factor Factor Renark
1OS65LER 4391 70.29 2138 349 3.5 1L 05 0.00 480 262 PEAK -
3 OST9.60 630111079 -47.68 5359 3.4 1132 M4 000 490 262 PEM Wiz douW/m dBuv/m @B oBV B B A8 B om deg
4 570.80 60.45110.30 -50.45 50.93 B34 113 W14 600 480 262 PEK 1574500 109,15 --eens <mee 957 B4 1LY 79 000 4 260 PEAK
mLmI{dMWml
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1
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\M,I\F'J e M Wy |
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e
163
1000 20 0. 4600, 5800, 7000
Frequency (MHz)
Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mok g & B B & @ B a g
1 574500 109,93 ----vv ooeee- 9136 35,39 1136 37.18 0.00 400 262 AVERAGE
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Pol. Horizontal Vertical
1,mlewel{lll!ll\n'ln) 0 Level (dBuvim)
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Peak MWMMW |t ity
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163 f
000 9200, 11400, 13600 15800 18000
7000 4200, 14, 13600 15600, 18000 Freguency (W2
Frequency (MHz)
. Linit Over Read  Ant Cable Preamp Aux APos TPos
L“;'lt (.]v?r Read Aot Cable Preanp  Auc Afos  Thos Freq level Line Linit Level Factor Loss Factor Factor Remark
Freq level Line Limit Level Factor Loss Facter Factor Remark
- W dndWe &8 oW i B @ B @ deg
iz dawvim dBuv/m 8 dB dB/m A8 A8 B o deg L 490,00 SB0E 4001500 6.3 B 1602 GLSL 008 9 209 PENC
1 11490.00 46.20 74.00 -17.80 54.70 38.09 16.12 6191 0.80 - --- PEAC D 149000 46.33 S48 .67 S4B .00 1612 601 0.0 3 279 AERAGE
2174467 60.27 68.20 -7.93 6223 42.83 20.19 64138 .88 --- - Peak 3 UTRE ELS B0 570 GAMS L8 B0 418 000 - - ek
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Pol. Horizontal Vertical
mL&v&I[ﬂ&J‘ﬂm} o Lewel (dBuV/m)
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7000 9200, 1140, 13600. 15800 16000 7000 9200 11400, 13600 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Wedunddn & BN Bn & B B o iy Ml & BN Bn & B B o i
1 11576.08 60.66 74.88 -13.34 69.00 38.38 16.18 62.99 .00 183 306 PEAK 1 11576.08 60.49 74.80 -13.51 68.83 38.38 16.18 62.90 0.0 1  PEAK
2 11578.08 50.35 54.88 -3.65 55.69 38.38 16.18 6299 .00 103 306 AVERAGE 1 11576.08 50.12 54.8 -3.88 58.45 38.39 1613 6290 0.0 1M 0 AVERAGE
3 O173%6.67 5539 68.20 -9.81 60.39 4191 .19 64.20 0.8 - --- Pesk 3 17399.07 98.85 68.20 -9.35 60.86 41.91 0.9 6421 0.08 - --- Peak
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5600 5680. 5760, 5840, 5920, 000
Frequency (MHz)
1000 . 3400, 4500, 5600, 00
Linit OQver Read Ant Cable Preamp Aux APos  TPos Frequency (MHz)
Freq Level Line Limit Level Factor Loss Factor Factor Remark
T weaiEwn @ &Y @h B & & o & L1r;|1t Gwer Read  Ant Cafle Preamp  Aux  APos TPos
1 SESAAD 5051077 5608 4636 W66 1L W 000 109 237 PEM Freg Level Line Linit Level Factor  Loss Factor Factor Remark
1OSEST.E0 5575 1007 -S4.40 £5.91 35.67 1158 B 000 169 137 PEM -
3 OSO2.80 50.97 69.83 -18.35 40.93 /.80 1L5S W1 .00 109 137 PEM Wiz douW/m dBuv/m @B oBV B B A8 B om deg
4 S9.60 5147 68.20-16.73 4140 35.80 1157 .30 .00 109 137 PEM 1 585,00 11172 -meer woeeee 0Ly 557 104 7.8 060 109 137 PEK
mLmI{dMVImI
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b1
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L L 6 U-AI-S{AvG)
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Avg Blank u WMWW [
W
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1000 . 3400, 4500, 5600, 000
Frequency (MHz)
Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mok g & B B & @ B a g
1 5825.00 103,07 ----vv woeee- 9332 %.57 1147 37.29 0.0 109 237 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C77 of C93

TEL : +86-512-57900158
FCC ID : XMR2023FCU741R



samran s, FCC RF Test Report Report No. : FR362717B
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Frequency (MHz)
1000 . 3400, 4500. 5600, 00
Linit OQver Read Ant Cable Preamp Aux APos  TPos Frequency (MHz)
Freq Level Line Limit Level Factor Loss Factor Factor Remark
T weaiEwn @ &Y @h B & & o & L1r;|1t Gwer Read  Ant Cafle Preamp  Aux  APos TPos
1 SLI 5500 1500 5070 £5.48 W66 1L49 WL 000 357 283 PEAC Freg Level Line Linit Level Factor  Loss Factor Factor Remark
1OSHRID 4998 105.80 -S5.8) 40.08 WL ILSL UL 000 3 1IPEM -
3OS0 49.43 70.42 2094 0.4 /B 1SS WL 080 3T 193 PEM Wiz douW/m dBuv/m @B oBV B B A8 B om deg
4 SHAER 49.22 68001895 IS K40 ILY W 00 3T 293 PEW L SE5.00 10675 =ewere =eeees .00 BT AL M9 0B T 193 PEAK
mLmI{dMWml
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NN
163
1000 . 3400, 4500, 5600, 00
Frequency (MHz)
Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mok g & B B & @ B a g
1 585.00 97,82 ----en ooeee- 88,06 35.59 1147 37.30 .00 357 293 AVERAGE
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31
Mode Harmonic
U-NII-3_5.725-5.85_802.11n HT20_CH165_5825MHz
ANT 1
Pol. Horizontal Vertica
gL ) pgLeve )
1138 134
975 975
B NI B CAITH
I 6
Gl Gl ]
e 56 UL
488 488
Peak
325 25
Av
g 163 16.3
7500 9200, 11400, 13600, 15800, 18000 7000 9200. 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mol B &8 B0 @ & B & o i MmN &8 BN @ & B & a g
1 1165008 57.31 74.00 -15.68 65.51 38.48 15.23 6290 .09 10 304 PEAK 1 1165008 5057 74.00 -14.43 6.7 3348 15.23 6290 .08 156 360 PEAK
7 1165000 50.53 54.80 -3.47 53.71 33.48 16.23 690 .00 10D 384 AVERAGE 1 1165008 50.89 54.80 -3.11 59.88 33.48 16.23 G290 .00 156 36D AVERAGE
3 IMT6.48 7.8 68.20 -10.34 59.92 4178 2.39 6413 .08 --- pezk 3 147640 60.00 68.20 -B.13 GLOT 4178 20.39 G433 803 - - Pesk
1mleweHdEIIme} P,.le\'SHdE"me]
1050 1050
0 00
Al A3
— U U M ] N [ [
0
il T B NG I L TG
Peak
e T s L e L L
30 n
15 150
18000 2400, 26800, 31200, 35600, 40000 18000 2400, 26800, Jai, 35601, 4000
Frequency (W) Frequency (Wie
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Pol. Horizontal Vertical
agLevel (dBuvim)
Level {dBuV/m)
729
657
65.]
- Fos PAR"E FCC PART 15E
514 | . =
443 I
T 5 3 r
— 4
314 3.
i, / ™ i o
fl W/ T A ! AT s
22,9 IJ W Lagui b J Al barten
157 i 157 fire,
8.5|
1.4| 14
Peak 57 >
2.
129
o 30 100. 200. 300. 400. 500. 600. T00. 800. 900. 1000
AVg 30 100 200. 300. 400. 600. 700. 800. 900. 1000 Frequency {MHz)
Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Freq Llevel Limit Line Level Factor Less Factor Remark
Freq Level Limit Line Level Factor Loss Factor Remark W’Izm—wmmm—ﬂ—ds—m—deg
MHz dBuV/m d8 dBuV/m  dBuV  dB/m 8 8 cm  deg 1 77.53 36.48 -3.52 40.88 54.74 13.14 1.25 32.65 Peak
2p 168.71 408.72 -2.78 43.58 56.81 15.54 1.89 32.72 Peak
1p 77.53 36.61 -3.39 40.00 54.87 13.14 1.25 32.65 188 111 Peak 3¢ 168.71 30.81 -13.49 43.58 45.38 15.54 1.89 32.72 o3
2 168.71 39.74 -3.76 43.50 55.83 15.54 1.89 32.72 125 215 Peak 4 244,37 37.85 -8.15 46.88 51.23 17.59 2.89 33.86 Peak
3 244.37 35.21 -18.79 46.88 48.59 17.59 2.89 33.06  ---  --- Peak 5 480.88 39.41 -6.59 46.00 46.11 23.43 3.14 33.27 Peak
4 480.08 35.47 -10.53 46.80 42.17 23.43 3.14 33.27  ---  --- Peak 6 717.73 32.67 -13.33 46.08 35.17 26.97 4.80 33.47  ---  --- Peak
5 724.52 32.49 -13.51 46.80 34.53 27.38 4.01 33.43  ---  --- Peak 7 960.23 33.87 -20.93 54.00 29.38 30.88 4.61 31.88  ---  --- Peak
6 963.14 33.33 -20.67 54.80 29.60 30.88 4.61 31.76  ---  --- Peak
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Pol. Horizontal Fundamental
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Peak ot
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5600 5631, 5662, 5693, 5124, 5755
Frequency (MHz)
1000 . 3400, 4500, 5600, 00
Linit OQver Read Ant Cable Preamp Aux APos  TPos Frequency (MHz)
Freq Level Line Limit Level Factor Loss Factor Factor Remark
E— d_BuV/um_dBmTfn_dB_dB_dB_m_deg— L1r;|1t Gwer Read  Ant Cafle Preamp  Aux  APos TPos
1 Se6.09 5206 65001590 4060 B.5 1L W4 ROD 10 235 PEAK Freg Level Line Linit Level Factor  Loss Factor Factor Renark
1565193 50.63 £9.63-19.80 4L2L 3.5 1LD2 05 0.09 180 135 PEMK -
3 OST9.82 76.89 1085 396 6.3 /.34 1L32 M4 000 100 135 PEM Wiz douW/m dBuv/m @B oBV B B A8 B om deg
457013 6 UL 3143 04 B34 1L ML a8 18 235 PEK 1 5755.00 110,80 ---e-v -=o- L2 B4 1.3 709 060 108 235 PEM
mL&V&I{dMWﬂI}
1138
1
915
b1
650
L . 66 U-AI-S{AvG)
488
Avg Blank u e
b
163
1000 . 3400, 4500, 5600, 00
Frequency (MHz)
Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mok g & B B & @ B a g
1 575500 102,22 ----vv woeee- 9261 /.42 1138 37,19 0.00 109 235 AVERAGE
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Pol. Horizontal Fundamental
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Peak Blank
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HE 5794, I 590

503 5872,
Frequency (MHz)

Linit OQver Read Ant Cable Preamp Aux APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B B A8 am  deg
5854.84 48.55 111.26 -62.71 38.73 35.66 11.49 37.33 0.08 180 135 PEMK
5873.95 49.14 185.59 -56.45 39.24 3572 1151 37.33 6.08 160 135 PEMK
5024.65 47.93 66.46 -20.53 37.89 35.80 11.55 3731 0.08  lee 135 PEMK
5046.10 49.34 65.20 -18.36 39.78 35.80 1157 3731 0.08 180 135 PEMK

PR
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Pol. Vertical Fundamental
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Peak WW
3 325
163
5600 5631, 5662, 5693, 5124, 5755
Frequency (MHz)
1000 20 0. 4600, 5800, 7000
Linit OQver Read Ant Cable Preamp Aux APos  TPos Frequency (MHz)
Freq Level Line Limit Level Factor Loss Factor Factor Remark

—wERER B @ E F E F e m Linit Over Read Ant CaflePreamp  Ax APos TPos

%54 PEM Freq Level Line Linit Level Factor Loss Factor Factor Remark

1 561349 49.94 68.20-18.26 40.59 .20 1L17 3.3 0.0 400
1 OSSLA6 4.6 6929 167 38.20 35.25 1L22 M5 0.00 40 164 PEM -
3 OSM7.80 69.33 11023 -40.95 S9.81 3.4 1132 .4 000 490 264 PEM Wiz douW/m dBuv/m @B oBV B B A8 B om deg
4 STMTS TLS2 11260 -41.08 6280 35.34 1132 .14 0.00 400 264 PEM 1 575,00 106,40 --enev -eeeee %80 .40 1.3 .09 000 40 264 PEKK
1‘,wLweI{dl!n\lnml
1138
1
975
813
i)
L o 56 UNIL3{AvG)
48
W\,N‘J T—]
Avg Blank u PRI,
i
163
1000 1. i, 4600, 5800, 7000

'fremency (MHz)

Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark

Wiz douV/m dBuv/m @B oBV B B A8 B om deg
1 575500 97,86 ----vn omeee- 88,05 3542 1138 37.19 .00 400 264 AVERAGE
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Pol. Vertical Fundamental
- Level (dBuVim)
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515 5744, 3. 587 51, 5950
Frequency (MHz)
Linit OQver Read Ant Cable Preamp Aux APos  TPos

Freq Level Line Limit Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B B A8 am  deg
1 5854.84 47.46 111.26 -63.80 37.64 35.66 11.49 37.33 .00 400 264 PEAK
2 5873.76 49.79 185.65 -55.86 39.89 35.72 1151 37.33 .00 480 264 PEAK
3592270 49.91 69.90 -19.99 39.87 35.80 11,55 37.31 .00 400 264 PEAK
4 5827.3% 49.64 68.20 -18.56 39.68 35.80 1155 37.31 0.00 400 264 PEX
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Pol. Horizontal Vertical
1‘,““Ltz\mi(ll&]‘llm} " Level (dBuVim)
113§ 1134
w5 13
i3 Gl i T
6=ﬂJ_Lf—I_I'J'I_J 1 I M - i _1 1 M
- 7
55 UNLGATG) L t o = W”“:i:"“@
— - - B . &l n
s j Wmﬁl WWW
Peak WNM o
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Avg .
163
7000 9200, 171400, 13600, 15800, 18000
1000 9200, 11400, 13600, 16800, 18000 Frequency (MHz)
Frequency (MHz)
. Linit Over Read  Ant Cable Preamp Aux APos TPos
Usit Ower Read  Ant Cable Preamp  Aux APos Thos Freq level Line Linit Level Factor Loss Factor Factor Remark
Freq level Line Linit Level Factor Loss Factor Factor Remark -
- Mz dBuV/m dBuV/m 0B B B B OB dB o deg
Mz dBul/m dBuV/m B dBW dB/m B B B m deg 1 115108 52.11 74.80 -21.89 60.57 38.31 16.13 62.90 .00 3m@ 22 PEAC
1 11510.00 44.65 74.80 -29.35 5311 38.31 16.13 62.% @.00 -~  --- PEAK 1 11516.08 43.81 54.80 -18.19 52.27 38.31 16.13 6290 .00 380 22 AVERAGE
] U7265.00 .76 6.2 0.4 BO.TR 42.01 W21 G419 008 - - Pesk 3 O17267.40 53.51 68.20 -9.6B 60.49 42.01 20.21 64.19 0.08 - --- Peak
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5600 5680. 5760, 5840, 5920, 000
Frequency (MHz)
1000 2200 0. 4600, 5800, 7000
Linit OQver Read Ant Cable Preamp Aux APos  TPos Frequency (MHz)
Freq Level Line Limit Level Factor Loss Factor Factor Remark
E— d_BuV/um_dBmTfn_dB_dB_dB_m_deg— L1r;|1t Gwer Read  Ant Cafle Preamp  Aux  APos TPos
1SR4 SBAL G079 ALEL B3 L2 W3 ROD 13 235 PEAK Freg Level Line Linit Level Factor  Loss Factor Factor Renark
OSSR 47.50 68.20 -2 3867 3.5 1L 44 0.0 1% 135 PEM -
3 OST0.40 49.07 165.41 5634 39.59 3.0 129 W1 080 1% 135 PEM Wiz douW/m dBuv/m @B oBV B B A8 B om deg
4 STHBD 4738 110.9 -63.55 382 3534 1132 A4 0.0 1% 135 PEM 1 5795.00 109,37 -mvev woeeee 967 35.50 1L45 3725 080 136 235 PEAK
mLmI{d&Nhnl
1138
915
1K}
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L . 66 U-Al-S{AvG) (
488
Avg Blank | ﬁ_ﬂwwwu“/ Lv"“**”
b
163
1000 200 0. 4600, 5800, 7000
Frequency (MHz)
Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mok g & B B & @ B a g
1 5795.00 101,34 --veee -veeee 964 35.50 1145 3725 0.6 136 235 AVERAGE
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Pol. Horizontal Fundamental
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Peak Blank

5600 5680, 5760, 5040, 5920, 6000
Frequency (MHz)

Linit OQver Read Ant Cable Preamp Aux APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B B A8 am  deg
585440 52.77 112,27 -50.50 42.95 35.66 11.49 37.33 0.8 136 I35 PEM
5871.60 52.63 186.25 -53.62 42.74 3571 1151 3733 6.8 136 I35 PEM
5024.60 48.55 65.94 -20.39 38.51 35.80 1155 3731 0.8 136 I35 PEN
5030.80 49.36 65.20 -18.34 39.82 35.80 1155 3731 6.8 136 I35 PEM

PR
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Pol. Vertical Fundamental
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Peak 31 P e At v
. 328
163
5600 5680. 5760, 5840, 5920, 000
Frequency (MHz)
1000 2200 0. 4600, 5800, 7000
Linit OQver Read Ant Cable Preamp Aux APos  TPos Frequency (MHz)
Freq Level Line Limit Level Factor Loss Factor Factor Remark
E— d_BuV/um_dBmTfn_dB_dB_dB_m_deg— L1r;|1t Gwer Read  Ant Cafle Preamp  Aux  APos TPos
1 SGI6.00 4905 65001305 W9 B2 ILD N3 R0 3D 2% PR Freg Level Line Linit Level Factor  Loss Factor Factor Renark
1 SESL6D 48.08 69.39 2131 3866 3.5 1122 345 .80 33 188 PEM -
3OST0.50 43.69 165.52 -56.83 9.2 3.0 1.9 W1 0.0 I MR PEM Wiz douW/m dBuv/m @B oBV B B A8 B om deg
4 ST 4751 11181 -6430 37.99 3534 1132 U4 600 3B 188 PEM 1 5795.00 105,34 -neer weeeme 95,66 3549 1L44 3705 000 33 288 PEAK
mLmI{d&Nhnl
1138
915
1K}
5.
L L 66 U-Al-S{AvG)
488
Avg Blank u e T
i
163
1000 20 0. 4600, 5800, 7000
Frequency (NHz)
Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mok g & B B & @ B a g
1579500 97,20 --eem ooeeee 8750 35,50 1145 37.25 0.80 323 20 AVERAGE
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Pol. Vertical Fundamental
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Peak Blank

5600 5680, 5760, 5040, 5920, 6000
Frequency (MHz)

Linit OQver Read Ant Cable Preamp Aux APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B B A8 am  deg
5854.80 45.45 111.36 -65.91 35.63 35.66 11.49 37.33 0.8 323 188 PEM
5873.60 48.44 185.69 -57.25 38.54 3572 1151 3033 6.8 33 8B PEMK
5073.20 49.25 69.53 -20.28 39.21 35.80 1155 3731 6.8 3B 8B PEM
5083.80 49.18 65.20 -19.82 39.88 35.30 11.68 37.30 0.8 33 188 PEM

PR
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Pol. Horizontal Vertical
1ML&V&I[II&J‘ﬂm] o Lewel (dBuV/m)
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Peak W - A
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7000 9200, 1140, 13600. 15800 16000 7000 920 11400, 13600 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Wedunddn & BN Bn & B B o iy Ml & BN Bn & B B o i
1 1159.08 57.13 74.88 -15.87 65.43 38.41 16.19 62.99 .00 10 310 PEAK 1 1159.08 53.04 74.80 -15.96 66.34 38.41 16.19 62.90 .00 276 17 PEAC
2 11599.00 43.42 54.88 -5.58 56.72 38.41 16.19 6299 .00 180 310 AVERAGE 1 11599.08 49.42 S4.60 -4.5 57.72 38.41 16.19 6290 0.0 276 17 AVERAGE
3IPB.T3 %33 68.20 -11.87 5834 41.89 .31 6421 008 - - Pesk 3 17389.87 56.58 68.20 -11.62 5.60 41.87 20.32 64.21 0.0 - --- Peak
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Pol. Horizontal Fundamental
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Peak k1 WMW*“‘#““ g Wiy
ea Y
. 35
163
5600 5680. 5760, 5840, 5920, 000
Frequency (MHz)
1000 . 3400, 4500, 5600, 00
Linit OQver Read Ant Cable Preamp Aux APos  TPos Frequency (MHz)
Freq Level Line Limit Level Factor Loss Factor Factor Remark
T weaiEwn @ &Y @h B & & o & L1r;|1t Gwer Read  Ant Cafle Preamp  Aux  APos TPos
1 SESAAD 50051077 -G08 4R35 W66 1LAD WD 000 197 23 PEM Freg Level Line Linit Level Factor  Loss Factor Factor Remark
1SET2.B0 48.66106.14 -57.48 38.76 .2 1LSL B 000 167 134 PEM -
3 OSOLGD 49.94 7O7L-20.77 39.9 /.80 1155 WL .00 107 14 PEM Wiz douW/m dBuv/m @B oBV B B A8 B om deg
4 SIBA0 5052 6.00 -17.63 4844 35.80 115B .30 .00 167 134 PEM 1 5805.00 111,07 -over weeeee 10136 552 1.4 7.6 0.0 17 14 PEK
mLeveI{d&le)
1138
975
b1
650
L o 66 U-Al-S{AvG)
488
Avg Blank _/m__fmmw»“} 1
325 S
Ww
163
1000 . 3400, 4500. 5600, 00
Frequency (MHz)
Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mok g & B B & @ B a g
1 5805.00 103,15 --svem wmee- 93,44 35,52 1145 37,26 0.00 107 234 AVERAGE
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Pol. Vertical Fundamental
" Level (dBuVim) mLmI{dMVIm)
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163
5600 5680. 5760, 5840, 5920, 000
Frequency (MHz)
1000 2200 0. 4600, 5800, 7000
Linit OQver Read Ant Cable Preamp Aux APos  TPos Frequency (MHz)
Freq Level Line Limit Level Factor Loss Factor Factor Remark
E— d_BuV/um_dBmTfn_dB_dB_dB_m_deg— L1r;|1t Gwer Read  Ant Cafle Preamp  Aux  APos TPos
1 SELE0 4590 1113 6545 B5.08 W65 1049 BB B0 3% 287 PEMK Freg Level Line Linit Level Factor  Loss Factor Factor Renark
1 SETRAD 4B.61186.03 5740 3L B2 WLSL W33 000 3 87 PEMK -
3 OS480 4.3 68.35-19.22 39.09 /.80 1L55 WL 000 W7 18T PEM Wiz douW/m dBuv/m @B oBV B B A8 B om deg
4 59560 5004 6320 -18.05 30.97 B.30 157 W0 688 3 287 PEK 1 505,00 107.85 ---ev --es 902 BS54 1L T 080 W7 287 PEAK
mLmI{dMVIm)
1138
915
1K}
5.
L o 66 U-Al-S{AvG)
488
uﬁ\r‘-d T "]
Avg Blank u N T
NV L
163
1000 200 0. 4600, 5800, 7000
Frequency (MHz)
Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mok g & B B & @ B a g
1 5805.00 99.73 ---eem ooeee- 9.02 .52 1145 37.26 0.00 397 287 AVERAGE
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Pol. Horizontal Vertical
1 Level (dBuVim) 19 Level {dBuVim)
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1 ki
7000 5200, 1400, 13600 15800, 18000 1o . ”mgmm,,cﬁm; 800 fetee
Frequency (MHz)
. Limit Over Read Ant Cable Preamp Aux  APos  TPos
Lu.ﬂt (.]vx?r Fead dnt Ceble preanp Aux Fos Thos Freq Level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Limit Level Factor Loss Factor Factor Remark
_— Y — — — MHz dBuV/m dBuV/m B dBWV dB/m B dB 4B om deg
. 11510";; d::";'; dg:"é; . g: ;;Bg 3‘;52'3' . ‘;z 5232 032 @ g - 1 610,60 5260 7480 2129 60.77 3043 1621 62.90 .00 18 301 PEMC
) HSE S0 6. _13.07 S0 onE B w1 0 T e 2 11610680 4191 5480 -12.89 5008 33.43 16.20 6299 .00 108 301 AVERAGE
A BT ARAD AR A e 314500 57.94 68.20-10.26 50.97 4135 W34 641 0.0 - - Peak
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Appendix D. Duty Cycle Plots

Band Duty Cycle(%) T(ms) 1/T(kHz) VBW Setting
802.11a 86.61 1.406 0.711 0.75KHz
802.11n HT20 91.92 1.319 0.758 0.82KHz
802.11n HT40 75.63 0.652 1.533 1.6KHz
802.11a
Sporton International Inc. (Kunshan) Page Number : D1 of D2
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802.11n HT20

802.11n HT40
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Appendix E. Setup Photographs

<Conducted Emission>

Remote View

Rear View
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<Radiated Emission>
X Plane
LF

HF
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